252198501001 &5/ % 4% /Drive system

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254113510001  |Drive axle(DW) RH#F(DW) T
1 254113512001  |Drive axle(KD) IXENHR(KD) 1 s ;ﬁ‘/mm“
252113513001 Drive axle(KDYC)-14QC IXEN 7T 2 A% (KDYC) 1 14QCE
) 255013520005  |Seal washer BEB 1
255013520005  [Seal washer-14QC EEH-14QC 1 14QCEH
255014010002  |Gear box (ZN) TIRFE(ZN) T =
255014012002  |Gear box (JD) JEH AR 24 (JD) T =
252114013002 Gear box (JD)-14QC T ERFE(ID)-14QC 1 14Q% A
910600100021  [Dowel pin GB119.2-8x25 E 8 GB119.2-8x25 1
910400100007  |Washer GB97.1-10-200HV T #[BGB97.1-10-200HV 12
910400500007  |Washer GB93-10 HEHEGBI3-10 12
910100400004  |Bolt GB5786-M10x1.25x30-8.8 122 GB5786-M10x1.25x30-8.8 12
910300900002  |Nut GB6178-M20-8 12 f1GB6178-M20-8 1
910400100009  |Washer GB97.1-14-200HV B GRI7.1-14-200HV 5
910400500009  [Washer GB93-14 FEHEGRI3-14 5
910100200010  |Bolt GB5785-M14x1.5x50-8.8 12 #£ GB5785-M14x1.5x50-8.8 5
910600600037  |Split pin GB91-4x40 FF O £4GB91-4x40 1
910400500012  |Washer GB93-20 S EHEGBI3-20 9
910400100012  |Washer GB97.1-20-200HV F#[BGB97.1-20-200HV 1
910100500006  |BoltGB31.1-M20x90-8.8 822 GB31.1-M20x90-8.8 1
910800100020  |O ring 90x2.65 O E-M90x2.65 1
920900100044  |Motor (HP) EBAL(HP) T .
17 920900100053  [Motor (WN) EBAL(WN) T -
252132011001 Motor HPQ3.9-48NL EB#L(3 7T )HPQ3.9-48NL 1 14QCEH
18 255098513251  |Encoder (HP) YRI5 28(HP) 1 %5 /Optional
255098513253 Encoder (WN) YhE L (WN) 1 % /Optional




2521985010023K5h#5+ (DW) /Drive axle (DW)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910400500008 Spring washerGB93-12 SHEIE|GRI3-12 16
2 254198523502  |Half shaft Bolt BRFEM12X1.25 16
3 254198523522  |Half shaft B
4 254198523521 Half shaft seal washer e ey
5 253098526041  |Rim nut BEIES 12
6 254198523519  |Hub B8 2
7 254198523512  |Brake drum HlEnEX 2
8 254198523520  |Hub connecting bolt BEIER 12
9 254198523510  |Brake bolt FIEhERIRE 4
10 910400500009 Spring washerGB93-14 HEPEGBI3-14 12
11 254198523511  |Brake bolt FIEhERIRE 8
12 254198523505  |axle housing i 1
13 254198513501  |Right brake assembly aflshas 2Rk 1
14 254198523525  |Pin 8X20 £H8x20 1
15 254198523503  |Air hole assembly BRESDK 1
16 254198513508  [Left brake assembly EHIshzs S 1
17 255098523504  |Blocking HEE 3
18 254198523526  |O-ring o4 % £t 2
19 254198523516  |Oil seal SD125X100X12 3R SD125X100X12 2
20 254198523506  |separate cover 52N 2
21 254198523513  |Bearing 32012 #H7%30213 2
22 254198523514  |Bearing 30213 #H7%32012 2
23 254198523527  |O-ring D60x2.65 Ofi2ElD60x2.65 2
24 254198523528  |Oil seal 95X75X10 & 48 M E95X75X10 2
25 254198523515  |Oil seal ring RE 2
26 255098523507 Litttle round nut =12 Me0X2 4
27 254198523509  [round nut Brake gasket E 12 &5l 5 2 Eld=60 2




252198501003#13h%% = & (DW)/Brake assembly (DW)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 A Back plate assy EFIshzRER 2
1 A R.H.back plate Al ER 1
B 254198513505  [Wheel cylinder assy Hlzhez D RS 2
2 A Hood,drain screw NERMSIZE S 2
3 A Screw,vent RS BE] 2
4 A Cylinder body Hll = 72 RELE 2
5 A Spring NEREE 2
6 A Cup 53 3R K21 2
7 A Piston NREE 2
8 A Support hood NERFE 2
9 A Rod,piston PIREE T 2
10 A Pin el 2
11 A Pull rod FHl Bt 2
12 A Heel block B 2
13 254198513509  |Brake shoe & friction piece il oh B s BE 4 R S AN (R 2
14 A Washer B 2
15 A Clip reed & 1
16 A Wire unit,spring HELRE 2
17 A Release spring Hlsh B2 B E 2
18 A Washer B 2
19 A Seat,spring S R 2
20 A Spring HE 2
21 A Return spring HIEN IR A RIS 2
22 A Spring HE 2
23 A Clearance adjuster B PRiEEL 2R 2
24 A pinion INAE 2
25 A Washer B 2
26 A Adjust the stud IEEEL ¥ 2
27 A pin TE {5 2
28 A Guide block Sk 2
29 254198513510 Brake shoe & friction piece HEEEERER (F) 2




252198501003#13h%% = & (DW)/Brake assembly (DW)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

30 A Protective sleeve RIFE 4
31 A poles XER 4
32 254198513503 Cable,R.H. HNREDH(R) 1

254198513504 Cable,L.H. HINREDH(E) 1
33 A Plug,rubber RIFE 2
34 A Spring washer FERE 2
35 A Bolt LY 2




2521985010043K5h#% (KD) /Drive axle (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 254198523540  [Left brake assembly Z#l5h#3Q15KD009 1
2 254198523541  |axle housing B EIHF7EN15010-21001 1
3 254198523542  |Half shaft 4 £IN15010-21002 2
4 254198523543  |Air hole assembly FESZEQ30KD015 1
5 254198523544 |Blocking ¥ #EQ30DK014 3
6 254198523545  |Right brake assembly A #llzh=5Q15KD008 1
7 254198523546  |Brake drum #lzhEQ15KD002 2
8 254198523547  |Hub 5 #Q15KD003 2
9 254198523548  |Hub nut ERIZEQ15KD007 12
10 254198523549  [Hub connecting bolt ¥ ERIZ42Q15KD006 12
11 254198523550  [Half shaft Bolt 4 19242Q30KD009 16
12 254198523551  [Spring washerGB93-12 HEHEGBI3-12 16
13 254198523552  |Half shaft seal washer $H#Q15KD004 2
14 254198523553  [Round nut E 425 M60X2 4
15 254198523554  [round nut Brake gasket E & H zh#El60 2
16 254198523555  |Oil seal 75X100X10 i 75X100X10 2
17 254198523556  |Oil seal ring /N EH ElQ30KD005 2
18 254198523557  |O-ring D65x3.1 O, ElD65x3.1 2
19 254198523558  [Bearing 32012 [ 7R F 432012 2
20 254198523559  [Bearing 30213 [ R F 430213 2
21 254198523560  |Oil seal SD125X100X12 3 100X125X12 2
22 254198523561  [separate cover XimE #EIK15KD012 2
23 254198523562  |Brake bolt il oh 28 FE 19542 Q30KD016 4
24 254198523563  [Brake bolt il = 8% 2 42Q30KD017 8




252198501005%1 3148 = i (KD)/Brake assembly (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 A Back plate assy EFIshzRER 2
1 A R.H.back plate Al ER 1
B 254198523564  [Wheel cylinder assy Hlzhez D RS 2
2 A Hood,drain screw NERMSIZE S 2
3 A Screw,vent RS BE] 2
4 A Cylinder body Hll = 72 RELE 2
5 A Spring NEREE 2
6 A Cup 53 3R K21 2
7 A Piston NREE 2
8 A Support hood NERFE 2
9 A Rod,piston PIREE T 2
10 A Pin el 2
11 A Pull rod FHIshAIFT 2
12 A Heel block B 2
13 254198523565  |Brake shoe & friction piece FIhEEEERSA (AY) 2
14 A Washer B 2
15 A Clip reed & 1
16 A Wire unit,spring HELRE 2
17 A Release spring Hlsh B2 B E 2
18 A Washer B 2
19 A Seat,spring S R 2
20 A Spring HE 2
21 A Return spring HIEN IR A RIS 2
22 A Spring HE 2
23 A Clearance adjuster B PRiEEL 2R 2
24 A pinion INAE 2
25 A Washer B 2
26 A Adjust the stud IEEEL ¥ 2
27 A pin TE {5 2
28 A Guide block Sk 2
29 254198513566  |Brake shoe & friction piece TR EERASE (fF) 2




252198501005%1 3148 = i (KD)/Brake assembly (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

30 A Protective sleeve RIFE 4
31 A poles XER 4
32 254198513567 Cable,R.H. HNREDH(R) 1

254198513568 Cable,L.H. HINREDH(E) 1
33 A Plug,rubber RIFE 2
34 A Spring washer FERE 2
35 A Bolt LY 2




2521985010063%3)#F-14QC (KD) /Drive axle—14QC(KD)

=3

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 254198523540  [Left brake assembly Z#l5h#3Q15KD009 1
2 252198523501 axle housing B EN T 7SFE-2301101-06 1
3 252198523502 Left half shaft Z ¥ HHFE-2303101-06 2
4 254198523545  [Right brake assembly A #il)88Q15KD008 1
5 254198523546  |Brake drum #lzhEQ15KD002 2
6 254198523547  |Hub 5 #Q15KD003 2
7 254198523549  [Hub connecting bolt ¥ ERIZ42Q15KD006 12
8 254198523548  |Hub nut ERIZEQ15KD007 12
9 254198523552  |Half shaft seal washer FH#Q15KD004 2
10 254198523550  [Half shaft Bolt 4 19242Q30KD009 16
11 252198523503 Right half shaft A& 4 HFE-2303102-06 16
12 254198523553  |Round nut B2 EMe0x2 4
13 254198523554  |round nut Brake gasket B2 8 HIsh 2 Bleo 2
14 254198523555  |Qil seal 75X100X10 i 75X100X10 2
15 254198523556  |Oil seal ring /N E4 ElQ30KD005 2
16 254198523557  |O-ring D65x3.1 O, ElD65x3.1 2
17 254198523558  [Bearing 32012 [ 7R F 432012 2
18 254198523559  [Bearing 30213 [ 7R F 430213 2
19 254198523560  |Oil seal SD125X100X12 3 100X125X12 2
20 254198523561  |[separate cover Kt E HiElK15KD012 2
21 252198523504  |O-ring D67x3.1 o4 ElD67x3.1 2
22 254198523562  |Brake bolt il oh 28 FE 19542 Q30KD016 8
23 254198523563  [Brake bolt il = 8% 2 42Q30KD017 4
24 254198523543  |Air hole assembly FESZEQ30KD015 1
25 254198523544  |Blocking % #Q30DK014 3




252198501007 Z&HfE (ZN) /Gear box (ZN)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910100300036  [Bolt IRFEM10X25 4
2 910400500007  |Spring washer HEHE 10 20
3 255098524003  |Bearing cap HEAE 1
4 255098524004  [Spacer BhR 4
5 910800100032  |O seal ring o4 % £ 75X3.1 1
6 255098524006  [Box ik 1
7 255098524007 Oil seal S ETC45X85X10 1
8 910700200024  [Bearing6209 BBk #6209 1
9 910700200021  [Bearing6206 BB 6206 3
10 255098524010  [O-ring Ofts % 1 25X2.65 2
11 255098524011  [Input shaft assembly A HH AR 4 1
12 910700200023  [Bearing6208 BBk #6208 1
13 910100100125  [Bolt M10X100 IR M10X100 12
14 910100300034  [Bolt M10X16 IRFEM10X16 2
15 255098524017  |Stop dog B3R 1
16 255098524019  |Paper pad i) 1
17 255098524020  |axle L 1
18 255098524021  |Gear WEX AR 1
19 255098524022  |Gear assembly WA 1
20 255098524023  |Bearing32207 B R F 432207 2
21 910100300038  [Bolt M10X35 IRFEM10X35 2
22 255098524042 Bearing 6306 i BkH6306 1
23 255098524043 Differential assembly EEBLD 1
24 255098524027  [Locking plate iR 4
25 255098524044 Hole with elastic retainer 85 LA MBS 1
26 910600100013  [Pin6X20 B+ £H6Xx20 2
27 255098524025  [Bearing seat e 2
28 255098524026  [Bolt LY S 4
29 255098524018  |Box cover = 1




2521985010084 38 (ZN) /Differential mechanism (ZN)

FS/No YR /SN Name 2 #HE/Qr FiE/Remark
1 255098524024 Left differential carrier ERAB/EAH 1
2 255098524028 Gear IS 2
3 255098524029 Axle +Fih 1
4 255098524030 Washer B 2
5 255098524032 Gear TEAR 4
6 255098524034 Gear ring A 1
7 255098524035 Washer IEHEEE 4
8 255098524036 Spacer BERR 6
9 255098524037 Bolt Ly 12
10 910700200026 Bearing Bk HEG6211 2
11 255098524040 Nut 12 FM10X1.25 12




2521985010097%3% 48 (JD)/Gear box (JD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 254198524001 Box Faix 1
2 254198524002 Bearing pedestal L 2
3 254198524003 Lock plate iR 4
4 254198524004 Box LEY 4
5 254198524005 Differential assembly ERBLDA 1
6 254198524006 O-ring 85x3.1 Off4 2 $:EBl85%3.1 1
7 254198524007 Bearing pedestal A 1
8 254198524008 Spring washer 10 FERE10 16
9 254198524009 Bolt M10x25 IRFEM10x25 6
10 254198524010 Twin gear shaf st 1
11 254198524011 Twin gear WEX AR 1
12 254198524012 Bearing NJ307E HHENI307E 1
13 254198524013 Bearing 32206 4732206 2
14 254198524014 Bush wHE 1
15 254198524015 Adjustable pad EEEE =
16 254198524016 Locknut HRBE 1
17 254198524017 O-ring 62x3.1 Oofs & £t Bl62x3.1 1
18 254198524018 End cover D 1
19 254198524019 Bolt M10x1.25x25 B2 M10x1.25%25 4
20 254198524020 Axle L 1
21 254198524021 O-ring 30%2.4 ORI E HHB30x2.4 2
22 254198524022 Bearing 6206/p5 HH7%6206/p5 2
23 254198524023 Bearing 6306/p5 HH7%6306/p5 1
24 254198524024 Input gear MARE 1
25 254198524025 Bearing 6208 P 2
26 254198524026 Pin B10x28 £4B10x28 2
27 254198524027 Case cover = 1
28 254198524028 Batter board TE LR 1
29 254198524029 Bolt M10x1.25x15 #E42M10x1.25x15 2
30 254198524030 Spring washer 12 HERE 12 8
31 254198524031 Bolt M12x1.25x50 BRFEM12x1.25%50 2




2521985010097%3% 48 (JD)/Gear box (JD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
32 254198524033 BoltM10x1.25x65 B2 A2 M10x1.25%65 4
33 254198524032 Bolt M12x1.25x100 #R$2M12x1.25x100 6




2521985010103 44 (JD) Zi# #&/Differential mechanism (JD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 254198524033 Cross gear shaft +F N H 1
2 254198524034 Planet gear TERR 4
3 254198524035 Thrust washer I HERRE 4
4 254198524036  |Axle shaft gear HHRE 2
5 254198524037 Washer frlis] 2
6 254198524038 Differential right half housing ERBHFER 1
7 254198524039 Differential left half housing ERBEFT 1
8 254198524040  |Big gear ring KEE 1
9 254198524041 Bolt LY r 12
10 254198524042 Lock washers BIERR 6
11 254198524043 Nut M10X1.25 IZFEM10X 1.25 12
12 254198524044 Bearing 6211 %6211 2




25219850101 1383 £ (JD)-14QC/Gear box (JD)-14QC

F5/NO YRTG/SN Name 2% #E/qr| &iE/Remark
1 252198524001 Reducer left housing JETH35B-20-( /8% 2 £ 7 {AJETH35B-20-0001 1 FE4P14QC
2 252198524002 Straight pin-GB119-1986 A10x20 |E4¥%#-GB119-1986 A10x20 3 FE4P14QC
3 252198524003 Reducer right housing JETH35B-20| 8 3E 2 45 5 {AJETH35B-20-0002 1 FE4P14QC
4 252198524004  |Hexagon head fine thread bolt GB/1/~ 3k 41 F #842GB/T5785-M10x1.25] 12 FE4P14QC
5 910400500007  [Washer GB93-10 BB GBY3-10 16 FE4P14QC
6 252198524005 Input shaft JETH35B-40-0101 i A HHIETH35B-40-0101 1 FE4P14QC
7 252198524006 Plug JETH35B-40-0102 3% 3LIETH35B-40-0102 1 FE4P14QC
8 252198524007 Deep groove ball bearing 6207 BBk 6207 2 FE4P14QC
9 252198524008 Second stage driving gear shaft JE1% = R E 5N HHIETH35B-40-0201 1 FE4P14QC
10 252198524009 Primary driven gear JETH35B-40-0]— 2R MBI %2JETH35B-40-0202 1 FE4P14QC
11 910700200023 Deep groove ball bearing 6208 R Bk #6208 2 FE4P14QC
12 252198524010 Third stage driving gear shaft JETH| % = 2K 5184 HIIETH35B-40-0301 1 FE4P14QC
13 252198524011  |Secondary driven gear JETH35B-4( = 2R MBI tA4€JETH35B-40-0302 1 FE4P14QC
14 910700600040 Tapered roller bearing ZC-07-0072 |[El 7R F #7%2zC-07-0072 2 FE4P14QC
15 252198524012 Differential assembly JETH35B-70-{ 2 & 2% T\ AJETH35B-70-0000 1 FE4P14QC
16 252198524012 Adjusting shim JETH35B-10-0001 |/&#% /JETH35B-10-0001 RE= FE4P14QC
17 252198524013 Oil seal TC35x65x12 M E TC35%65x12 1 FE4P14QC
18 252198524014 End cover JETH35B-10-0002 3 Z=JETH35B-10-0002 1 FE4P14QC
19 910100300036 Hexagon bolt GB5783-M10 x twent{7x & 3L #8212 GB5783-M10x25 4 FE4P14QC
20 252198524015 O-ring GB1235-80x3.1 O F[ElGB1235-80x3.1 1 FE4P14QC




2521985010125 % #5-14QC (JD) Ei##8/Differential mechanism—14QC (JD)

FE/NO #mE9/SN Name EX i E/amY #&iE/Remark
1 252198524016 Thrust washer YQX25-2004 1B HERR BB YQX25-2004 4 FE4P14QC
2 252198524017 Planetary gear YQX25-2006 1T 2 YQX25-2006 4 FE4P14QC
3 252198524018 Half-shaft gear YQX25-2009 L8 5 YQX25-2009 2 FE4P14QC
4 252198524019 Washer YQX25-2007 B YQX25-2007 2 FE4P14QC
5 252198524020 Right differential housing HDCS30-] 5 Z i# %% 75 /AHDCS30-1101 1 FE4P14QC
6 252198524021 Left differential housing HDCS30-1] A 7% i# %% 75 /AHDCS30-1102 1 FE4P14QC
7 252198524022 Ring gear JETH35B-70-0001 i [E[JETH35B-70-0001 1 FE4P14QC
8 252198524023 Bolt HDCS30-1002 12#HDCS30-1002 16 FE4P14QC
9 252198524024 Planetary gear shaft YQX25-2005/217 &2 5% 5 YQX25-2005/2008 1 FE4P14QC
10 255098524042 Deep groove ball bearing GB/T-621| 38 Bk f#HFEGB/T-6211 1 FE4P14QC




252198501013 IRBI# MR /Drive wheel assembly

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254113010004  |Drive wheel assembly 6.50-10-10PH JXEh%E £ /%6.50-10-10PR(FES) 2 %% /Optional
A 254113010002  |Drive wheel assembly 6.50-10 (soli X1 %E 5 A6.50-10 (SE/0v) 2 #t%5/Optional
254113010003  |Drive wheel assembly 6.50-10 (Env| =145 A6.50-10 (3R ) 2 &% /Optional
910400500008  [Spring washer 12 1D 12
910300100008  |Nut GB6170-M12-10 #2GB6170-M12-10 12
254113020001  |outer Rim 5.00F-10 545 485.00F-10 2
254113010007  [Pneumatic tyre6.50-10-10PR FE S % 156.50-10-10PR 2 3t%%/Optional
4 254113010005  [Solid tyre 6.50-10 L\ RR6.50-10 2 L% /Optional
/A 254113010006  |Environmental protection tyre 6.50-]1 ¥ R4 A56.50-10 2 #E$%/Optional
5 254113020002  |Inside Rim 5.00F-10 AN % #¥5.00F-10 2
6 255013020001  |Rim bolt M12x26 HHIEEM12x26 12




252198501014 EFHEML KL LI /Lifting motor and installation

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 920900100038  |Motor(HP) EBAl(HP) 1 &% /Optional
920900100019  |Motor(WN) EBAL(WN) 1 &% /Optional
2 255032520003 | Anti vibration pad BARE 8
3 255032520001  |Bushing E 4
4 255032520002  |Washer @40x@11x4 BE GA0xP11x4 4
5 910400500007  |Washer GB93-10 HEREGBI3-10 6
6 910100100034  |BoltGB5782-M10x55-8.8 1212 GB5782-M10x55-8.8 4
7 254123510006  |Gear pump WEIR 1
8 910400100007  |Washer GB97.1-10-200HV T £ GB97.1-10-200HV 2
9 910100300039  |Bolt GB5783-M10x40-8.8 1212 GB5783-M10x40-8.8 2
10 255098513251  [Encoder (HP) miSas (HP) 1 #t%/Optional
255098513253  [Encoder (WN) miSas (WN) 1 L% /Optional




252198501015 BERHIAR /Foot pedal

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 252118021016  |Foot pedal EERBAR 1
2 941100100001  [Screw M8x12-8.8 124TM8x12-8.8 4
3 252118024005  |Cushion 4Rk #(20QCHEER) 1
3 252118025005  |Cushion 4Rk #(20QCHA BS) 1
4 252118014002  |Floor welding (rear) E#iRIE S (BRRQC) 1
4 252118015002 Floor welding (rear) E#iiES (EEac) 1
5 255018020006  |Foot pedal EER AR 1
6 252118014001  |Floor welding (front) ATt ARE S 1




252198501016 Hfiffiss/Battery box cover

#RI8/SN Name &% #HE/an| FiE/Remark
252121011002  |Welding of box cover (20Q |i{4h %4 (20042 %) 1
252121012002  [Case cover welding (20Q |ead|# & JF4 (20045 8) 1
910300100005  [Nut GB6170-M6-10 $2A-GB6170-M6-10 6
255021020046  |To protect the coil &8 1
910200500053  [Screw GB818 M6x20-4. 8 24T GB818-M6x20-4. 8 1
255021020020  |Shake handshandle 25 1
910400500005 Spring washers GB93-6 g%'éiil_‘ GB93-6 4
255021020068 Damping pad ﬁ(’f&?ﬁ‘ 2
255021010005  |Hinge bracket (left) Bk E g (£) 1
910100300024 |Bolt GB5783 M8x30-8.8 ¥4 GB5783-M8x30-8. 8 4
910200200041 Screw GB70.1 M6x40-4.8 ¥24T GB70. 1-M6x40-4. 8 3
255021010010  [The lid lock TN % 4 1
255021020052  [The lock tongue 415 1
910400100005 Washer GB97.1-6—200HV 4 GB97. 1-6-200HV 2
910400500008 Spring washer GB93-12 A GB93-12 1
910400100008 Washer GB97.1-12-200HV “F#.GB97. 1-12-200HV 1
910300100008 Nut GB6170 — M12-10 ¥EH GB6170-M12-10 1
910200500021 Screw GB818 M4x10-4.8 24T GB818-M4x10-4.8 2
255021020055  |Fixed plate EEE 1
255021020021 The shake handshandle e 1
910100300023 Bolt GB5783 M8x25-8.8 ¥ GB5783-M8x25-8. 8 6
255021020047  |Air spring support s s & 2
910400500006 Spring washer GB93-8 7 # GB93-8 10
910400100006 Washer GB97.1-8-200 hv “F# GB97. 1-8-200HV 10
255021020054  |Adjust the pad LS 2
255021020045 Wire plate Y% 2
255021020043 |Reaming hole bolt M10x28 A LI AEM10x28 2
255021010006  |Hinge bracket (right) BAE X R (F) 2
255021020071 |Adjust the gasket R 2
910700900001 Bearing GB9163—-GE12E #h 7&K GB9163-GE12E 2
910300100006 Nut GB6170 M8-10 ¥R A GB6170-M8-10 2




252198501016 Hfiffiss/Battery box cover

FE/no RTB/SN Name 2% #E/qTy FiE/Remark
31 940400100030  [Gas spring 200 n (D620) 5, 7% % 200N (D620) 1
32 940400100031 |Air spring 500N (D620) = self |4 5% %500N (D620) - & 4 1
255037510002 [Seat BF1-1BC (STD.) Ji #BF1-1BC (47 /%) 1

33 | 255037510003 |Seat (comfort) A (43 A 1 |#%/Optional

255037510004 [Seat (Vibration) JE A (AR ) 1 |#%/Optional




252198501017 AR Z2SIDE PANEL INSTALLATION

04

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255021020060  |Star shaped handle GB/T7274.4-12| 2 24 {EF GB/T7274.4-12x50 1
2 254121010017  |Side plate welding (right) MRES (&) 1
3 505621520041 Air hole (left) BXAL(E) 1
4 910200500052 Screw GB818-M6x16-4.8 PR£] GB818-M6x16-4.8 2
5 910400500005 Washer GB93-6 HE R GBI3-6 2
6 910400100005 Washer GB97.1-6-200HV EHEGB97.1-6- 200HV 2
7 255021010015  |Hook welding (left) HEHES(E) 1




252198501018 “F#FEIEHI/Counter weight assembly

FF5/NO fRE/SN Name 2% ME/Qn | = E/Remark
1 255023020002 Counterbalance lift hole cover THERRALE 1
2 252123021001 Balance weight (20Q) T E(20Q) 1 T
2 252123022001 Equilibrium weight (20Q lead acid) | # & (20055 H) 1 brit=3
2 251823021001 Equilibrium weight (16Q lead acid) |4 & (16Q2 ) 1 P
3 255023020007 Gasket 60XD25X8 B D60XD25x8 2
4 910400500013 Spring washer GB93-24 B2 1B GR93-24 2
5 910100100101 Bolt GB5782 M24x120-8.8 24 GB5782-M24x120-8.8 2




252198501019 MK R) /Frame(Side out type)

UB 2

FS/No YR /SN Name 2 #HE/Qr FiE/Remark
1 910100300035 Bolt GB5783 M10x20-8.8 1% $2 GB5783-M10x20-8.8 5
2 910400500007  [Spring washer GB93-10 HEHEGRI3-10 5
3 910400100007  |Washer GB97.1-10-200HV A EGB97.1-10-200HV 5
4 252121511004  [Welding of cover plate(left) ERES(E) 1
5 252121511010  |Butt welding ANEFRIEEQC 1
6 910100300063 Bolt GB5783 M14x35-8.8 1R+ GB5783-M14x35-8.8 4
7 910400500009  |Spring washer GB93-14 FEEHE GBI3-14 4
8 910400100009  |The flat washer GB97.1-14-200HV |F# ElGB97.1-14-200HV 4
9 252121511010 Frame welded QC FERIEEQC 1
10 910100200016  |Bolt GB5785-M16x1.5x70-8.8 1242 GB5785-M16x1.5x70-8.8 4
11 910400500010  [Spring washer GB93-16 HEREGBI3-16 4
12 910400100010  |The flat washer GB97.1-16-200HV |TE# B GB97.1-16-200HV 4
13 252121521205  |Battery baffle left BRI R A 1
14 252121511012  [The battery baffle is welded to the B RIES 1
15 910100300020  |Bolt GB5783 M8x16-8.8 #1242 GB5783-M8x16-8.8 8
16 910400500006  |Spring washer GB93-8 HWEHEGBI3-8 10
17 910400100006  |The flat washer GB97.1-8-200HV | FE & GB97.1-8-200HV 10
18 252121521096 baffle iR 1
19 910100300023 Bolt GB5783 M8x25-8.8 1212 GB5783-M8x25-8.8 2
20 213019020009 Mat | Eral 1
21 252121512005  |Soldered outer plate(battery QC)  |9MURIEE (FEHQC) 1
22 910200200059  |Screw GB70.1 M8x30-8.8 1241 GB70.1-M8x30-8.8 2
23 255012020012  |Pu tube RabEE 2
24 910300100006  |Nut GB6170 M8-10 1R FFGB6170-M8-10 4
25 252121521101  |Cover plate (circuit) FAR(LRE8) 1
26 910200200074  |Screw GB70.1 M10x16-8.8 1247 GB70.1-M10x16-8.8 2
27 910200300018  |Screw GB70.2 M6x16-8.8 1247 GB70.2-M6x16-8.8 4
28 252121511006  |Welding of cover plate (right) =RES®R) 1
29 940801500001  |Clip nut M6 *HIREFM6 4
30 252121512009 The meter stand is welded together|(XZREMFEQC 1
31 252121521102 Installation board (connector) | R (BEREH) 1




252198501019 MK R) /Frame(Side out type)

F&/NO

#REE/SN

Name

AT

HE/Qry

#7E/Remark

32

251021520001

cover

BH




252198501020 AR /Control Panel

FF8/No FRE3/SN Name AT #HE/Qr FiE/Remark
1 940400400001 Nut M6 REIEEM6-t(2-4) 6
2 252121511006 Cover assembly ERES(A) 1
3 910400200002 Washer GB97.1-6-200HV FEi#e 4
4 941100100009 Screw M6x12 124TM6x12-8.8 6
5 256810021001 Instrument mask = (30Q) 1
6 255010020005 Cover B= 1
7 255010020006 Cover B= 1
8 256810021004 Cover &Rk = 1
9 252121511004 Cover assembly ZIRIEE(E) 1




252198501021 % [A3&E Kk %3 /Steering mechanism and installatio

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255015010007  |Adjustable handle EREER ) 1
2 910600400015  [Dowel pin GB879.1-4x30 3£ B 1 £5GB879.1-4x30 1
3 255015020025  [Packing set HMEE 1
4 255015020018  |Washer®20xd12x8 HEDO20xD12x8 1
5 255015020019  [Latch segment EE=35 1
6 910300300006  [Nut GB6172.1-M12-05 12 FGB6172.1-M12-05 1
7 910100300057  |Bolt GB5783-M12x70-8.8 122 GB5783-M12x70-8.8 1
8 255015010001  [Steering column HEEERK 1
9 255015010003  [Steering wheel HER 1
10 910600700014  [Short axle GB882-6x26x1.6 HHHHGB882-6x26x1.6 1
11 910600600005  [Split pin GB91-1.6x10 FF O 55GB91-1.6x10 1
12 255015020002  |Fixed seat & € 1
13 255015010005  |Adjustable lever BERHTES 1
14 255015020021  [Screw TETIIRE] 1
15 911200100004  |Grease nipple JB7940.1-M10x1  |#H#FJB7940.1-M10x1 1
16 940500200016  |Bushing ®16xd18x16-SF-1 £ A E(HE)D16xD18x16-5F-1 2
17 255011510003  [Shaft ®16x135 B HD16x135 1
18 910400100005  |Washer GB97.1-6-200HV T EGB97.1-6-200HV 1
19 910400500005  [Washer GB93-6 FHEHEGBI3-6 1
20 910100300009 Bolt GB5783-M6x12-8.8 1Z12GB5783-M6x12-8.8 1
21 910100300036  |Bolt GB5783-M10x25-8.8 1242 GB5783-M10x25-8.8 4
22 910400500007  |Washer GB93-10 R EGRI3-10 4
23 910400100007  [Washer GB97.1-10-200HV T EGB97.1-10-200HV 4
24 255015010004  |Support welding XERS 1
25 281215010002 Steering BZZ5 Y [0) 83 BZZ5 1




252198501022 FIHIZHERM /Foot brake

16

18 iy

@.

20 A

i
N

F&/NO fmt9/SN Name &% #HE/an| FiE/Remark
1 275011520020  |Grease nipple AR 1
2 275211511020  |Bracket AR E E P 1
3 910400500007  |Washer GB93-8 HEREGBI3-8 1
4 910100300020  |Bolt GB5783-M8x16-8.8 122 GB5783-M8x16-8.8 1
5 911000600001  |Hose clamp QC/T390-(11-14) MEHEQC/T390-(11-14) 2
6 255011520021  |Connecting pipe EERE 1
7 910100300003  |Bolt GB5783-M5x12-8.8 122 GB5783-M5x12-8.8 1
8 910400500004  |Washer GB93-5 HERE GBI3-5 1
9 910400100004  |Washer GB97.1-5-200HV T B GB97.1-5-200HV 1
10 255011510003  |Axle ®16x135 B EHO16x135 1
11 910100300039  |Bolt GB5783-M10x40-8.8 1242 GB5783-M10x40-8.8 4
12 910400500007  |Washer GB93-10 HEREGBI3-10 6
13 910400100007  |Washer GB97.1-10-200HV & GB97.1-10-200HV 6
14 256811511004  [Foot brake holder welding I RS 1
15 940500100006  |Bushing ®16x®18x15-SF-1 HHED16x D 18x15-5F-1 2
16 256811511002  [Pedal weiding EiRES 1
17 255011520010  |Damping pad Zpp 1
18 910600600015  |Split pin GB91-2x20 FFO45GB91-2x20 1
19 255011520008  |Spring = 1
20 911200100004  |Grease nipple JB7940.1-M10x1  |#H#FJB7940.1-M10x1 1
21 255011520013  |Pedal (rubber) BRI R) 1
22 910100100023  |Bolt GB5782-M8x45-8.8 122 GB5782-M8x45-8.8 1
23 910300100006  |Nut GB6170-M8-10 12 FGB6170-M8-10 1
24 940500100048  |Bushing ®10xd12x8-SF-1 £ 5ED10x D 12x8-SF-1 1
25 256811510001  [Brake pump assembly HIEIR 2R 1
26 910100300038  |Bolt GB5783-M10x35-8.8 122 GB5783-M10x35-8.8 2
27 910300100007  |NutGB6170-M10-10 #2fGB6170-M10-10 2
28 252111512009  |Brake steel pipe welding AHlENE 1
29 252111512010  |Brake steel pipe welding EFINNE 1




252198501023 &ZEHI3h#Y\/Parking brake

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910100300035 Bolt GB5783-M10x20-8.8 12 +#£GB5783-M10x20-8.8 2
2 910400500007 Spring washer GB93-10 SREIE|GBI3-10 2
3 910400100007 Washer GB97.1-10-200HV S H#EGB97.1-10-200HV 2
4 256812020005 Backing plate (Parking brake) BAR(FHzh) 1
5 XG1801542747 Parking Brake Assembly FHI K 1
6 910400100005 Washer GB97.1-6-200HV B GB97.1-6-200HV 4
7 910400500005 Spring washer GB93-6 FHE B GBI3-6 4
8 910100300010 Bolt GB5783-M6x16-8.8 IR $2GB5783-M6x16-8.8 4




252198501024 1 TREE fk %23 /0Overhead guard and installation

F8/No YRE5/SN Name &% #HE/an| FiE/Remark
1 255022020003  |The headlamp goes through the coil X kT 274k & 2
2 910400200005  |Big washer GB96.1-12-200HV KB GB96.1-12-200HV 4
3 910400500008  [Spring washer gb93-12 HEHEGBI3-12 8
4 910100300050  |Bolt GB5783 M12x30-8.8 1242 GB5783-M12x30-8.8 8
5 910400100008  |The flat washer GB97.1-12-200 hv | F#[EGB97.1-12-200HV 4
6 255022020001  |Protective cover 1 (special shaped {fFiFE—(REE) 1
7 255022020004  |Tail light out coil ETH%E 2
8 252022020050  [Charging socket cable gasket FEER IR E 1
9 255022020002  [Shield 2 (shaped tube) PFIFE_(REE) 1
10 252122011001  |The top guard is welded together |FIZRIES 1




252198501025 JEtl4E %3 /Rearview mirror installation

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910300100006 Nut GB6170-M8-10 1% GB6170-M8-10 2
2 910400500006 Washer GB93-8 S EH B GBI3-8 2
3 910400100006 Washer GB97.1-8-200HV B GB97.1-8-200HV 2
4 910100300022 Bolt GB5783-M8x20-8.8 12 +£GB5783-M8x20-8.8 2
5 940800100001 Rearview mirror B 1
6 255049520003 Holder X3 1




252198501026 %5 [HHT S 223 (DW) /Steering axle and installation (DW)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
A 254116010001  |1.5T steering axle 1.5T¥ @ 1
1 254198526001  |Steering bridge assembly ERHE SR 1
2 254198526002  |Linking rod EF 2
3 254198516003  |Steering cylinder assembly e a A S 1
4 254198526004  |Right knuckle ARETEH 1
5 254198526005  [Bearing198905 EA (o) ¥ ) FlI7#(198905 2
6 254198526006  |Bearing 943/25 REHHHE943/25 2
7 254198526007  |Pin HmET 2
8 254198526009  |framework seal ring CE 3 2
9 254198526011  |Bearing 30208 730208 2
10 254198526012  |Bearing 30206 730206 2
11 254198526013 Hexagonal groove nut M24x2 BEEEM24x2 2
12 910400100014  |Washer GB97.1-24-200HV B4 2
13 910600600038  |Pin 5x50 £H5x50 2
14 254198526015  [Wheel hub cover BHE 2
15 254198526016  [Steering wheel hub R 2
16 255098526017  [Strict bolt A7 i im X E 12 4T M12X30 2
17 910300100008  |Nut GB6170-M12-10 IRFM12 2
18 254198526040  |Rim Bolt RES 12
19 254198526041  [Rim Nut(M14X1.5) BRIZES 12
20 254198526010  [Pad e TrE R 4
21 253098526025  [Grease nipple (90°) E iz HEQ701B45 2
22 254198516023  |Oil seal TS 4
23 254198526022 |0 ring oRE 2
24 910100300039  |Bolt M10X40 B2 M10x40 2
25 910300100007  |Nut GB6170-M10-10 REM10 12
26 253098526019  |Grease nipple B ;i Q700B06 4
27 254198526020  [Left knuckle ERETs 1
28 254198526026  [Linking pin HEATEH 4
29 254198526027  |Joint bearing GE15ES X T HEGEL5ES 4
30 254198526018  |Bushing HE 4




252198501026 %5 [HHT S 223 (DW) /Steering axle and installation (DW)
FE/No #RI8/SN Name &% #HE/an| FiE/Remark

31 910100300009 Bolt M6X12 12+ M6x14 4

32 910400500005 Spring washer GB93-6 BEe 4

33 910100300052 Bolt M12X35 BRFEM12x35 2

34 910400500008 Washer GB93-12 BE12 4

35 254198526008 Pin8x20 fHB8x20 2

36 255016020001 Anti vibration pad BER 2

37 910300100010 Nut GB6170-M16-10 12 fGB6170-M16-10 4

38 910400500010 Washer GB93-16 FHE I EGBRI3-16 4
39 255021520091 |Fixing plate Bk 2
// 40 910100300071 Bolt GB5783-M16x45-8.8 122 GB5783-M16x45-8.8 4

/
|
{
i
i
i
|
|
|
{
|
!
{
i
|
I
I
|
[
i
[
|
{
|
|
|
|
|
\
\
1
\
\
\
\
\

W % \zﬁzg




252198501027 %[5 JHfL (DW) /Steering cylinder (DW)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
A 254198510007  |Sealing part maintenance package | % ¥ S & (@ -DW) 1
1 A Piston rod assembly TEEMN S 1
2 A Cylinder cover fl3= 2
3 A Dust ring DH40 Fh 2 EIDH40 2
4 A U ringUN40 U2EBlUN40 2
5 A O ring53x3.55 O [&l53%3.55 2
6 A O ring50%3.55 O [El50%3.55 1
7 A Support ring X AN 1
8 A Cylinder assembly LNy 1
9 A Bearing R 2




252198501028 %5 [H#ft fe &3 (KD) /Steering axle and installation (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
A 254116013001  [1.5T steering axle(KD) 1.5T¥ AR (KD) 40
1 254198526050  [Left knuckle assembly ERETIRR 1
2 254198526051  |Linking rod ET 2
3 254198526052  |Steering bridge assembly LEIEANES 1
4 254198526053  [Steering cylinder assembly M El S A 1
5 254198526054  [Pad O 4
6 254198526055  |framework seal ring F 4 mE 2
7 254198526056  |Bolt M10X1.25X40 #R$2M10x1.25x40 2
8 254198526057  [Nut GB6170-M10-10 B2 FEM10x1.25 12
9 254198526058  [Grease nipple (90°) FESFH#R(90°) 2
10 254198526059  |O ring OE![E 2
11 254198526060  [Bolt M10X40 EEIBETM12X35 2
12 254198526061  [Nut GB6170-M10-10 IRAM12 12
13 254198526062  [Steering wheel hub R 2
14 254198526063  |Wheel hub cover BHE 2
15 254198526064  |Hexagonal groove nut M24x2 NAFEIEEM24x2 2
16 254198526065  [Washer GB97.1-24-200HV FEBE24 2
17 254198526066  |Pin 5x45 fl5x45 2
18 254198526067  |Bearing 30206 B R F 4730206 2
19 254198526068  |Bearing 30208 B R 1 41730208 2
20 254198526069  |framework seal ring BREHE 2
22 254198526070  [Rim Bolt RHEe 12
} 22 254198526071  [Rim Nut(M14X1.5) IR 12
/| 23 254198526072  |Pin I EREES 2
24 254198526073  |Bearing 942/25 RETHHE942/25 2
25 254198526074  |Bearing B EHE D R 2
26 254198526075  |Right knuckle BEETIER 1
27 254198526076  |Bolt M10X40 BRFEM12x40 2
28 254198526077 Washer 12 BE12 4
29 254198526078  |Washer GB93-12 FERE12 4
30 254198526079  |Dowel pin8x20 LA E T AR 2




252198501028 %5 [H#ft fe &3 (KD) /Steering axle and installation (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
31 254198526080 Linking pin EATE 4
32 254198526081 Bolt M6X15 BEFEMEX15 4
33 254198526082 Spring washer GB93-6 HEREe 4
34 254198526083  [Joint bearing GE15ES X T4l A GEL5ES 4
35 254198526084  [Bushing 26x24x6.5 8 EE26x24%6.5 4
36 254198526085  |Grease nipple e RS Es 4




252198501029 % [HJHfL (KD) /Steering cylinder (KD)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
A 254198511007  |Sealing part maintenance package | % ¥ 13 & (F[E)f-KD) 1
1 A Piston rod assembly TEEMN S 1
2 A Cylinder cover fl3= 2
3 A Dust ring DH40 Fh 2 EIDH40 2
4 A U ringUN40 U2EBlUN40 2
5 A O ring53x3.55 O [&l53%3.55 2
6 A O ring50%3.55 O [El50%3.55 1
7 A Support ring X AN 1
8 A Cylinder assembly LNy 1
9 A Bearing R 2




252198501030 ¥ [HZE# MR /Steering wheel assembly

A

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254115510001  |Steering wheel assembly 5.00-8-10| ¥ [E)%€ 5\ A%5.00-8-10PR(FE K) 2 &% /optional
A 254115510006  |Steering wheel assembly 5.00-8(sol ¥ [E1%€ 5\ %5.00-8(S5 /1) 2 &% /optional
254115510007  |Steering wheel assembly 5.00-8(en{ ¥ [E)%€ 5\ 3%5.00-8(FF £R) 2 4% /optional
910300100008  [Nut GB6170-M12-10 12 FFGB6170-M12-10 12
910400500008  [Washer GB93-12 HEHEGBI3-12 12
254115520002 |Inner rim3.00D-8 R #43.00D-8 2
254115510001  |Tyre (pneumatic )5.00-8-10PR %R (3EX)5.00-8-10PR 2 #:%% /optional
4 254115510003  [Tyre ( solid )5.00-8 A (£ 0)5.00-8 2 #:%% /optional
254115510004  |Tyre(environment protection )5.00-4 ¥ A& (¥£7)5.00-8 2 ¥4 /optional
5 254115520001 |Inner rim 3.00D-8 5} 503¥3.00D-8 2
6 254198526040  |Rim Bolt RIPIE 12




252198501031 TAEMFEEEE k&3 /Working tank and installation

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255019010004 Mesh filter M= TE 2R 1
2 252119010002 Lid welded MRS 1
3 251119010003 Oil ruler plug assembly MRESK 1
4 910100300022 Bolt GB5783 M8x20-8.8 1212 GB5783-M8x20-8.8 8
5 910400500006 Spring washer GB93-8 FHEHEGBI3-8 8
6 910400100006 Washer GB97.1-8-200HV R EGB97.1-8-200HV 8
7 255019020013 Gasket 204x134x1.5-R # 1 #204x134x1.5-R 1
8 910800900001 Combination washer JB982-20 4HE 7 FE1B982-20 1
9 255019020015  |Drain plug M20x1.5 TR ZEM20x1.5 1

STTTTTIR R ey




252198501032 % B[l Y\ (ZBE)/Multiple directional control valve (bigeminy)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 252024510011 Multiple valve (double) % BRI — BX) 1
2 910100400006 Bolt GB5786-M10x1.25x40-8.8 #2242 GB5786-M10x1.25x40-8.8 4
3 910400500007 Spring washer GB93-10 SREIE|GBI3-10 8
4 910400100007  |washer GB97.1-10-200HV T B GB97.1-10-200HV 12
5 941100800001 Pin B4.75x20-c1B £4%HB4.75x20-c1B 4
6 910600600011  [Cotter pin GB91-2x12 FF O £5GB91-2x12 4
7 252124520002  [Support (stem) X ZR (1) 1
8 910100300037 Bolt GB5783 M10x30-8.8 122 GB5783-M10x30-8.8 4
9 910300100007 Nut GB6170-M10-10 #2fGB6170-M10-10 4
10 255024510009  [With trunnion ®16x168 B EHO16x168 1
11 910400500005  [Spring washer GB93-6 HEREGRI3-6 1
12 910200200032  [Screw GB70.1 M6x10-8.8 #2£] GB70.1-M6x10-8.8 1
13 253524520010 Handle ball(lift) FARBR(ET) 1
14 253524520009 Handle ball(tilt) FHRER (R 1
15 252124510002  |Joystick welding(lifting) BUTESET) 1
16 252124510003  [Joystick welding(tilt) BRIFIES (R) 1
17 940500100006 Composite set ®16xd18x15-SF-1 | & & ED16xD18x15-5F-1 4
18 252124520003 Connecting rod EHET 2
19 910300100006 Nut GB6170 M8-10 22 fGB6170-M8-10 2
20 255025020003  |Joint fEsl 2
21 253524520014 Bracket (travel switch) XEATEFX) 2
22 255024520028 Shaft sleeve®29xd16x38 HED29xD16x38 2




252198501033 % ¥l Y\ (= BE)/Multiple directional control valve (trigeminy)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 252024510011  [Multiple valve (double) % BRI — BX) 1
2 910100400006  |Bolt GB5786-M10x1.25x40-8.8 #2242 GB5786-M10x1.25x40-8.8 4
3 910400500007 Spring washer GB93-10 SREIE|GBI3-10 8
4 910400100007  |washer GB97.1-10-200HV T B GB97.1-10-200HV 12
5 941100800001 Pin B4.75x20-c1B £4%HB4.75x20-c1B 4
6 910600600011  [Cotter pin GB91-2x12 FF O £5GB91-2x12 4
7 252124520002  [Support (stem) X ZR (1) 1
8 910100300037  [Bolt GB5783 M10x30-8.8 122 GB5783-M10x30-8.8 4
9 910300100007  [Nut GB6170-M10-10 #2fGB6170-M10-10 4
10 255024510009  [With trunnion ®16x168 B EHO16x168 1
11 910400500005  [Spring washer GB93-6 HEREGRI3-6 1
12 910200200032  [Screw GB70.1 M6x10-8.8 #2£] GB70.1-M6x10-8.8 1
13 253524520010 Handle ball(lift) FARBR(ET) 1
14 253524520009 Handle ball(tilt) FHRER (R 1
15 252124510002  |Joystick welding(lifting) BUTESET) 1
16 252124510003  [Joystick welding(tilt) BRIFIES (R) 1
17 940500100006 Composite set ®16xd18x15-SF-1 | & & ED16xD18x15-5F-1 4
18 252124520003 Connecting rod EHET 2
19 910300100006  |Nut GB6170 M8-10 22 fGB6170-M8-10 2
20 255025020003  |joint fEsl 2
21 253524520014 Bracket (travel switch) XEATEFX) 2
22 255024520028 Shaft sleeve®29xd16x38 HED29xD16x38 2




252198501034 % B R\ (MU BE)/Multiple directional control valve(four)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 252025010011  |Multiple valve(triple) % BRIE(=5X) 1
2 910100400006  |Bolt GB5786-M10x1.25x40-8.8 #2242 GB5786-M10x1.25x40-8.8 4
3 910400500007 Spring washer GB93-10 SREIE|GBI3-10 8
4 910400100007  |Washer GB97.1-10-200HV T B GB97.1-10-200HV 12
5 941100800001 Pin B4.75x20-c1B £4%HB4.75x20-c1B 6
6 910600600011 Cotter pin GB91-2x12 FF O $4GB91-2x12 6
7 252124520002  [Support (stem) X ZR (1) 1
8 910100300037  [Bolt GB5783 M10x30-8.8 122 GB5783-M10x30-8.8 4
9 910300100007  [Nut GB6170-M10-10 #2fGB6170-M10-10 4
10 255024510009  [With trunnion ®16x168 B EHO16x168 1
11 910400500005  [Spring washer GB93-6 HEREGRI3-6 1
12 910200200032  [Screw GB70.1 M6x10-8.8 #2747 GB70.1-M6x10-8.8 1
13 253524520010 Handle ball(lift) FARBR(ET) 1
14 253524520009 Handle ball(tilt) FHABR (AR 1
15 253525020002 Handle ball(belonging to 1) FHRK(EEL) 1
16 252124510002  |Joystick welding(lifting) BUTESET) 1
17 252124510003  [Joystick welding(tilt) BRIFIES (R) 1
18 252125010004  |Joystick welding(tooll) BUTES(EEL 1
19 940500100006 Composite setd16xP18x15-SF-1 | & EED16xD18x15-5F-1 6
20 252124520003 Connecting rod EHET 3
21 910300100006  |Nut GB6170 M8-10 22 fGB6170-M8-10 3
22 255025020003  |joint HEsL 3
23 253524520014 Bracket (travel switch) XEATEFX) 3
24 255023520033  |Joint (straight) 8-M20x1.5-M16x1.5- K (1)8-M20x1.5-M16x1.5-60° 2
25 255024520028 Shaft sleeve ®16xH29x38 HED29xD16x38 1




252198501035 ¥JE R4 /Hydraulic system

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 252123520001 Hydraulic pipe assembly (other)8-L4 & & & & A% (F)8-12400-15C-60° 1
2 252123520009 Hydraulic pipe assembly (other)8-L4 & & & & A% (F)8-12600-15C-60° 1
3 252123520002  |Hydraulic tube assembly (135°)6-L§ & £ & =\ A% (135°)6-L600-1SC-60° 1
4 255023520007  |Joint (straight) 6-g1/4 - m14x1.5-60]##k(1H)6-G1/4 —M14x1.5-60° 4
5 252123520003  [Hydraulic tube assembly(135°)6-L7{i& £ & & (135°)6-L750-1SC-60° 1
6 252123520010 Rubber hose (oil return) FZ & ([50360) 1
7 911000600004  |Hose hoops QC/T390-(38-34) W& $EQC/T390-(34-38) 4
8 900200401001  |Qil return hose 23x5 B AR & 23x5 2560mm
9 911000600003  |Hose hoops QC/T390-(22-26) W& $EQC/T390-(22-26) 2
10 252123520004 Rubber hose (oil absorption) U E:)] 1
11 911000600006  |Hose hoops QC/T390-(40-45) W& $EQC/T390-(40-45) 2
12 252123520005  [Hydraulic tubing assembly(90°)6-L4| & £ & 1 /%(90°)6-L450-15C-60° 1
13 252123520006  [Hydraulic tube assembly(135°)6-L5(i& £ & & %(135°)6-L500-1SC-60° 1
14 255023510012  |Joint (tee) 7-2xm14x1.5-m16x1.5-6( #EK(=1#)7-2xM14x1.5-M16x1.5-60° [ 2
15 252123520011 Hydraulic tubing assembly (90°)6-L{i& % & /= A%(90°)6-L1320-1SC-60° 1
16 251123521005 Hydraulic tube assembly(90°)8-L13]i& % & /= A%(90°)8-L1320-15C-60° 1
17 255023520034  |Joint(straight) 8-2xm16x1.5-60°  |#3L(E)8-2xM16x1.5-60° 2
18 255023510003  |Joint(lock bend) 6-G1/4-M14x1.5-6( L (B{E Z)6-G1/4-M14x1.5-60° 1
19 255023510008  [Joint(lock bend)11-M20x1.5-0 1 3L(BIEE)11-M20x1.5-0 1
20 255023510007  |Joint(lock bend)10-M20x1.5-M16x1| K (B{E Z)10-M20x1.5-M16x1.5-60{ 3
21 255023520035  |Joint(lock bend)12-G1/2-M22x1.5-6| HEk(B{E Z)12-G1/2-M22x1.5-60° 1
22 251323512006 Gear pump NEIR 1
23 910400100007  |Washer GB97.1-10-200HV T #B GB97.1-10-200HV 2
24 910400500007 Spring washer GB93-10 HEHBBEGBI3-10 2
25 910100300037  |Bolt GB5783 M10x30-8.8 242 GB5783-M10x30-8.8 1
26 255023510005 Joint(to bend)25-G1-©32 L (FEmE)25-G1-032 1
27 255023520030  |Joint(straight)12-2xM22x1.5-60°  |HE3K(1E)12-2xM22x1.5-60° 1
28 255023510001  |Joint(lock bend)6-m12x1.5-M14x1.54 8K (H{EZ)6-M12x1.5-M14x1.5-60° | 1
29 255044020143  |Joint(lock bend) 12-M20x1.5-M22x1| #EK (${E Z)12-M20x1.5-M22x1.5-60{ 1
30 255023520033  |Joint(straight)8-M20x1.5-M16x1.5-6| K (1E)8-M20x1.5-M16x1.5-60° 1
31 255023520004 |Hydraulic tubing assembly(90°)13-L|i& & & %(90°)13-L2750-25C-60° 1




252198501036 %% X /Fork

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
940100100001 Fork 100x35x920 HH AR 7 X 100x35x920 2 14-16QC
940100100002 Fork 100x35x950 H T AR 5 X 100x35x950 2
940100100003 Fork 100x35x1070 HH AR 57 ¥ 100x35x1070 2

A 940100100004 Fork 100x35x1150 HH AR 7 ¥ 100x35x1150 2
940100100005 Fork 100x35x1220 T AR 57 X 100x35x1220 2
940100100006 Fork 100x35x1370 HETTAZY 55 X 100x35x1370 2
940100100028 Fork 100x35x1250 T AR 57 X 100x35x1250 2
940100100029 Fork 100x35x1520 HEETTAZY 55 X 100x35x1520 2
940100100065 Fork 100x40x1070(2T) HEH# TTAZ 57 X 100x40x1070(2T) 2 20QC
940100100067 Fork 100x40x1150(2T) I TTAZ 57 X 100x40x1150(2T) 2
940100100066 Fork 100x40x1220(2T) HFEH TTAZ 5 X 100x40x1220(2T) 2

A 940100100085 Fork 100x40x1370(2T) HH AR 57 X 100x40x1370(2T) 2
940100100087 Fork 100x40x1520(2T) HEH TTAZ 57 ¥ 100x40x1520(2T) 2
940100100086 Fork 100x40x1820(2T) I TTAZ 57 ¥ 100x40x1820(2T) 2
940100100090 Fork 100x40x920(2T) YT AZY 57 X 100x40%920(2T) 2

A Fork body X 2
253098514101 Lift pin assembly RS 2




252198501037 HiAFHMEL/Tilted cylinder

20

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
251320510001 Cylinder(TL)(6/10) SBEL(TL)(6/10) 1 H<3700,Left
251320510002 Cylinder (TL)(6/6) SMEL(TL)(6/6) 1 3700 < H<5000,Le

A 251320510003 Cylinder (TL)(3/6) SMEL(TL)(3/6) 1 5000 < H,Left
251320510004 Cylinder (TR)(6/10) SBEL(TR)(6/10) 1 H<3700,Right
251320510005 Cylinder (TR)(6/6) JMEL(TR)(6/6) 1 3700 < H<5000,Ri
251320510006 Cylinder (TR)(3/6) JMEL(TR)(3/6) 1 5000 < H,Right

B 254198510006  [Seal kits (tlited cylinder) FEiHEE (R 2

1 A Grease mouth Z1/8 BEEREIEEz1/8 2

2 254198520501  |Earring EX 2

3 A Bearing GE30ES X T4l GE30ES 2

4 A Circlip 47 HEa7 2

5 A NutM14 REFM14 2

6 A Washer14 BE14 2

7 A BoltM14x55 #RHEM14x55 2

8 A Piston body assembly EERSDK 2

9 A Yx seal ring YxEI B 2

10 A Support ring X &I D63x20x2.5 2

11 A Dust ring N 2

12 A Circlip 52 52 2

13 A Circlip # 2

14 A Catch 48x30x3 14 R 48x30x3 2

15 A Useal ring 48x30x10 U2 1 2

16 A Guide sleeve S@[E 2

17 A O seal ring 63x3.1 OB Z B 2

18 A Bearing 3025 WA HF3025 2

19 A Cylinder barrel assembly LD 2

20 A Bearing 3040 NET FAIE3040 2




252198501038 [J4E(4r#EIT42)/Mast (standard mast)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

1 910401300018  |Circlip GB894.1-35 Hh A5 4 3l GB8Y4.1-35 4

) 940200300048 Roller®79.10-range=45.3-49.3 8 8" 079.10-range=453-49.3(5V 4
940200300047 Rolled78.80-range=45.3-49.3 8 &A% 178.80-range=45.3-49.3(%F 4
254144010011 Mast 2500 AI]Z2E & (2500) 1 H=2500
254144010012 Mast 2700 A 12R4R5(2700) 1 H=2700
254144010013 Mast 3000 A 12R425(3000) 1 H=3000
254144010014  [Mast 3300 A 122185(3300) 1 H=3300

3 254144010015 Mast 3500 A 1ZR4R 5 (3500) 1 H=3500
254144010016  [Mast 3700 AI122185(3700) 1 H=3700
254144010017 Mast 4000 A 1Z2R4Z 5 (4000) 1 H=4000
254144010018 Mast 4300 A 12R4R 5 (4300) 1 H=4300
254144010019 Mast 4500 A7 ]Z24E 5 (4500) 1 H=4500
254144010020  [Mast 5000 A 122185(5000) 1 H=5000

4 910100300035  [Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4

5 910400500007  |Washer GB93-16 FEE R EGBI3-10 4

6 255044010057  [Axle ¢p30x82 H E Hip30x82 2
254144010001  [Mast 2500 54712248 5 (2500) 1 H=2500
254144010002  [Mast 2700 547122485 (2700) 1 H=2700
254144010003 Mast 3000 S} 7182IE 5 (3000) 1 H=3000
254144010004 Mast 3300 S T12RIEE(3300) 1 H=3300

; 254144010005 Mast 3500 S} T12IEE(3500) 1 H=3500
254144010006 Mast 3700 SRR E(3700) 1 H=3700
254144010007 Mast4000 S} 7182IE 5 (4000) 1 H=4000
254144010008 Mast 4300 SRR E (4300) 1 H=4300
254144010009  [Mast 4500 SRR 5 (4500) 1 H=4500
254144010010 Mast 5000 S T1ZRIE & (5000) 1 H=5000
251144010001  |Axle @30x82 (FL) =EHO30x82 2
254144020063  [Bearing bush HE 2

10 254144020100  |Bearing cover LS 2

11 910400500010  |Washer GB93-16 HE R GBI3-16 4

12 910100200016  |Bolt GB5785-M16x1.5x70-8.8 1R #2 GB5785-M16x1.5x70-8.8 4




252198501038 [J4E(4r#EIT42)/Mast (standard mast)

F&/NO

#REE/SN

Name

AT

HE/Qry

#7E/Remark

13

911200100004

Grease nipple JB7940.1-M10x1

SH#7B7940.1-M10x1




252198501039 % X A (fx#E[J42)/Fork carrier(standard mast)

F&/No fRE/SN Name A ¥ #HE/Qr FiE/Remark
1 255040510001 Load backrest welding HERRES 1
2 910100300062 Bolt GB5783-M14x30-8.8 12 +£GB5783-M14x30-8.8 8
3 910400500009 Washer GB93-14 S EHEGRI3-14 8
4 910400100009 Washer GB97.1-14-200HV S EGB97.1-14-200HV 8
5 910401300017 Circlip GB894.1-32 A M BGB894.1-32 4
6 940200300049 Parameter of compound roller ®78.{ & ﬁ?“Z*E5’8@78.80—range=52.5-56.5(91~|§ 2
6 940200300050 Parameter of compound roller ®79.| & ﬁ%5@@79.10—range=52.5-56.5(91~|§ 2
6 940200300032 Parameter of compound roller 794 & &R 179.40-range=52.5-56.5(5+@ 2
7 940200100043 Main roller ® 78.80 x ® 35 x22. 5 |ERED78.80xD35x22.5(5 ER}1°) 4
7 940200100044 Main roller ® 79.10x ® 35 x22. 5 |FRED79.1x035x22.5(5 BlR}1°) 4
7 940200100039 Main roller ® 79.40x ® 35 x22. 5 |FRED79.1x035x22.5(5 ElRi1°) 4
8 254138010101 Fork carrier weldind (standard mag 53 X 2 SA(ZRAn &l 12R) 1




252198501040 fRFHHEL(FrH#EIT4R) /Lifting cylinder(standard mast)

(&

N

[

Il

Lo L et

WRI NN NN

n+14(_(

R

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

252044510005 Lifting chain LH1234-85 HCFHHESRLH1234-85 2 H=2500
252144014001 Lifting chain LH1234-91 HEFHHESRLH1234-91 2 H=2700
252144014011 Lifting chain LH1234-99 HCFHHESRLH1234-99 2 H=3000
252144014003 Lifting chain LH1234-105 HCFHHEZRLH1234-105 2 H=3300
A 251244014011 Lifting chain LH1234-111 MEFHHESRLH1234-111 2 H=3500
252144014005 Lifting chain LH1234-117 HEFHHESRLH1234-117 2 H=3700
251244514007 Lifting chain LH1234-135 HEFHHESRLH1234-135 2 H=4000
251244514008 Lifting chain LH1234-145 HEFHHESRLH1234-145 2 H=4300
= 252144014008 Lifting chain LH1234-147 HEFHHESRLH1234-147 2 H=4500
+\31 252144014009  |Lifting chain LH1234-161 FEFBESRLH1234-161 2 H=5000
92 254144010021  [Cylinder(H=2500) 1L (H=2500) 2 H=2500
T 254144010022 | Cylinder(H=2700) SEEL(H=2700) 2 H=2700
&34 254144010023  |Cylinder(H=3000) 3L (H=3000) 2 H=3000
1% 254144010024  |Cylinder(H=3300) JHEL(H=3300) 2 H=3300
. B 254144010025  |Cylinder(H=3500) JHEL(H=3500) 2 H=3500
36 254144010026 Cylinder(H=3700) ML (H=3700) 2 H=3700
254144010027  |Cylinder(H=4000) JHEL (H=4000) 2 H=4000
254144010028  |Cylinder(H=4300) JHEL (H=4300) 2 H=4300
L1 254144010029  |Cylinder(H=4500) JHEL (H=4500) 2 H=4500
254144010030  |Cylinder(H=5000) JHEL(H=5000) 2 H=5000

c 254198510001 Seal kits(standard mast lifting cylind % # S 2 & (&£ ] 2R EEFH) 2

5] 1 940200500004 Chain wheel bearing780708K1-h9 {4 4 780708K1-D95xD40x21 2

2 910401300020 Circlip GB894.1-40 A M Bl GB8Y4.1-40 2

3 910100300051  |Bolt GB5783-M12x35-8.8 9242 GB5783-M12x35-8.8 2

4 910400500008  |Washer GB93-12 HEPBGRI3-12 2

5 910600600019  |Split pin 2.5x25 FF O £5GB91-2.5x25 2

6 254144020068 LH1223T chain R ESRLH1223T 2

7 254144020064  |Joint PERIZHEM16x1.5-140 2

8 910600600030 Split pin 3.2x30 FF O £4GB91-3.2x30 2

9 910300200008 Nut M16x1.5 1% fGB6171-M16x1.5-10 2

10 254144020066 Nut M16x1.5 BREIREM16x1.5 2




252198501040 fRFHHEL(FrH#EIT4R) /Lifting cylinder(standard mast)

n+14<(_(

(%)

3
NI
f‘%l s
4@ S
:\" \27
10— =
1 a\32

?\g e\33
= QY.

.y
di fﬁ{%} . 1 R

2y

(&

Lo L et

WRY PR NN

36

F&/NO

#REE/SN

Name

AT

HE/Qry

#7E/Remark

11

254144020065

Joint

HESRIBAEM16x1.5-85.5




252198501040 fRFHHEL(FrH#EIT4R) /Lifting cylinder(standard mast)

<

=

,,
N

G

s

T~

(o4 /e
[l
1T

(o

—a

[N

v 2L

/

!

36

n+44u
Ha

F&/NO fmt9/SN Name &% %i¥/Remark
12 254144020060 Fixing ring EE H 2
13 254144020061  |shield FhiF= 2
14 254144020062  (Fixing seat (& € 2
15 910400100006  |Washer GB97.1-8-200HV 3 B GB97.1-8-200HV 4
16 910400500006  [Washer GB93-8 HEHPEGBI3-8 4
17 910300100006 Nut GB6170-M8-10 12 GB6170-M8-10 4
18 910300100007  [Nut GB6170-M10-10 #2#GB6170-M10-10 2
19 910100300038  [Bolt GB5783-M10x35-8.8 1242 GB5783-M10x35-8.8 2
20 910400500007  [Washer GB93-10 HEPEGBI3-10 6
21 910100400002  [Bolt GB5786-M10x1.25x20-8.8 IR +£ GB5786-M10x1.25x20-8.8 2
22 A Piston rod TEEMN 1
23 A Adjusting bushing ¢ 35.5x & 44xL1 [BEE$35.5xd44xL1 1
24 A Circlip MezHE 1
25 A Bearing D45x8(t=2.5) KA DASX8(t=2.5) 1
26 A Catch35x45x3 4 35x45x3 1
27 A Seal ring 45x35x6 LAZEHE 1
28 A Piston rod EE 1
29 A Copper bushing \E 1
30 A Circlip M 22348 1
31 A Dust ring N 1
32 A Seal ring HAZHE 1
33 A Guide sleeve S@E 1
34 A O ring OB Z B 1
35 A Bearing 3530 WA #3530 1
36 A Cylinder &L 1




252198501041 [THEEAEH (Fr#ElT1%) /Mast lifting pipeline (standard mast)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

1 255044020043 Hoop13 +§E13 5

2 921600400001 Strip 4x250 $L.54x250 4

3 255044020042 Press plate R 4
A PE Supple pipe ® 10xP 13 PERED10xD13 1 1.7m
A PE Supple pipe ® 10x® 13 PEIRED10xD13 1 1.9m
A PE Supple pipe ® 10x® 13 PEIRED10xD13 1 2.2m
A PE Supple pipe ® 10x® 13 PEIRED10xD13 1 2.5m

4 A PE Supple pipe ® 10x® 13 PEIRED10xD13 1 2.7m
A PE Supple pipe ® 10x® 13 PEERED10xD13 1 2.9m
A PE Supple pipe ® 10x® 13 PEERED10xD13 1 3.3m
A PE Supple pipe ® 10x® 13 PEERED10xD13 1 3.6m
A PE Supple pipe ® 10x® 13 PEERED10xD13 1 3.8m
A PE Supple pipe ® 10x® 13 PEERED10xD13 1 4.3m

5 255044020118  |Joint BEL(=8) 1

6 254144020039 Hydraulic hose assembly 12-1.345-4 & & & 5 A% (1) 12-1345-25C-60° 1

7 950700300001 Speed limit valve XSF-F16-40 FR iR iFIXSF-F16-40 1

8 910800100040 Oring 24x2. 4 Ofs -4} 24x2.4 1

9 254144020038  |Joint EL(=8) 1

10 252144029001 Hydraulic hose assembly (135° ) 1q#& 5 & 2 A(135°)15-L850-25C-60° 1

11 921600400003  [Strip P-N156-00646 L (75 H)P-N156-00646 3




252198501042 7523 &% & % 22 3% (br#E [ J42)/Side shifter and pipeline installation (standard mast)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910100100056  |Bolt GB5782-M12x90-8.8 242 GB5782-M12x90-8.8 1
2 910400500008  |WasherGB93-12 HEREGBI3-12 1
3 910400100008  |Washer GB97.1-12-200HV T # B GBI7.1-12-200HV 1
4 255030520022  |Bush ®22x®13x56 HE022x013%56 1
5 255030520021  |Pulley ®110x27 B D110x27(8818) 2
6 910200200062  [ScrewGB5783-M8x45-8.8 #2£7GB70.1-M8x45-8.8 2
Qéa 7 910400500006  |Washer GB93-8 HEREGBI3-8 6
N 8 255028520034 Rubber pipe lump IR E B E B~ 2
\i}{}ib 9 255028520035  [Pipe press fixedly piank B RZRM 2
i ii T) 254128520039 Hydraulic hose assembly 10-L3250{#& & & = A%(1)10-L3250-15C-60° 2 H=2500
L 255030520006 Hydraulic hose assembly 10-L3370{& & & & A(1&)10-L3370-15C-60° 2 H=2700
263030520005 Hydraulic hose assembly 10-L3670{& & & & A(1E)10-L3670-15C-60° 2 H=3000
256530520704 Hydraulic hose assembly 10-L4070{#& & & = A%(1&)10-L4070-15C-60° 2 H=3300
10 252127521001 Hydraulic hose assembly 10-L4150{#& & & = 5%(1&)10-L4150-15C-60° 2 H=3500
252127521002 Hydraulic hose assembly 10-L4350{#& & & = 5%(1&)10-L4350-15C-60° 2 H=3700
275331020701 Hydraulic hose assembly 10-L4770{#& & & = 5(1&)10-L4770-15C-60° 2 H=4000
256028020005 Hydraulic hose assembly 10-L5050{#& % & =\ A% (1) 10-L5050-1SC-60° 2 H=4300
252127521003 Hydraulic hose assembly 10-L5360/#& % & =\ A%(1&)10-L5360-1SC-60° 2 H=4500
252127521004 Hydraulic hose assembly 10-L5800{ & % & =\ A% (&) 10-L5800-1SC-60° 2 H=5000
11 255029020024  [Joint 8-M16x1.5-60° 3L (B E)8-2xM16x1.5-60° 2
12 254127520001 |fixedly piank TR 1
13 910400100006  |Washer GB97.1-8-200HV T # B GB97.1-8-200HV 2
14 910800100001  |Oring 9.5x1.8 OfZEEl-N9.5x1.8 4
15 254142520001 Hydraulic hose assembly (90°)10-L#& & & 2 A%(90°)10-L300-15C-60°-0° 2
255042510004 Side shiifter assembly(LH) M &3 D AL(LH) 1 L% /optional
16 255042510001 Side shiifter assembly(LD) M3 D A(LD) 1 L% /optional
255042510002  |Side shiifter assembly(CASCADE) |22/ 5k (R TR 4%) 1 345 /optional




252198501043 X FHANE B% (brifEI50)

F&/No Ymi5/SN 2% #HE/an| FiE/Remark

1 910100300052 Bolt GB5783 M12x40-8.8 #2412 GB5783-M12x40-8.8 1

2 910400500008 Spring washer GB93-12 SREEI B GB93-12 1

3 910400200005  |The flat washer GB97.1-12-200HV | £ & GB97.1-12-200HV 1

4 255044520081 Bushing ®22x®13x28 TE 022xDd13x28 1

5 251127520001 Pulley ®110x41(double groove) |/ © 110 x41 (F#H) 1

6 910200200062 Screw GB70.1 M8x45-8.8 #2£] GB70.1-M8x45-8.8 2

7 910400500006 Spring washer GB93-8 HEE GBI3-8 6

8 255028520035 Pipe clamp CES 2

9 255028520034 Pipe clamp CES 3

10 910200200060 Screw GB70.1 M8x35-8.8 #2£] GB70.1-M8x35-8.8 1
254131020009 Hydraulic hose assembly 10-L3450{#& & & = A%(1&)10-L3450-15C-60° 2 H=2500
252128511001 Hydraulic hose assembly 10-L3560{ & & & = A%(1&)10-L3560-15C-60° 2 H=2700
263030520003 Hydraulic hose assembly 10-L3850/#& % & /= A% (1) 10-L3850-15SC-60° 2 H=3000
252128511002 Hydraulic hose assembly 10-L4260{#& & & = A%(1&)10-L4260-15C-60° 2 H=3300

1 252128511003 Hydraulic hose assembly 10-L4360 &IEE S AY(E)10-L4360-15C-60° 2 H=3500
252128511004 Hydraulic hose assembly 10-L4560 & IEE S AY(E)10-L4560-15C-60° 2 H=3700
252128511005 Hydraulic hose assembly 10-L4950 & IEE S AY(E)10-L4950-15C-60° 2 H=4000
252128511006 Hydraulic hose assembly 10-L5260 &IEE S AY(E)10-15260-1SC-60° 2 H=4300
252128511007 Hydraulic hose assembly 10-L5560 & IEE S AY(E)10-L5560-1SC-60° 2 H=4500
275228011003 Hydraulic hose assembly 10-L6000 & IEE S A%(E)10-L6000-15C-60° 2 H=5000

12 255029020024  |Connector(lock bend)8-2xM16x1.5-{ L (B{E Z)8-2xM16x1.5-60° 2

13 910200200055 Screw GB70.1 M8x16-8.8 #2£] GB70.1-M8x16-8.8 4

14 910400100006  [Washer GB97.1-8-200HV T BGB97.1-8-200HV 2

15 251128020010 Bracket(left) XBE (%) 1




252198501044 [J52(FiZ%k 4 B H11152)/Mast (two stage full free)

EE/No YRE5/SN Name &% #HE/an| FiE/Remark
1 910401300018  |Circlip GB894.1-35 h A5 14 5l GB894.1-35 4
2 940200300048  |Roller®79.10-range=45.3-49.3 g éfﬁ55@79.10-range=45-3-49-3(71ﬁ 4 %3 /optional
2 940200300047  |Rolled®78.80-range=45.3-49.3 £ AR%078.80-range=453-49.3(%\8 4 %3 /optional
3 254143510011  [Mast 2500 A1 E S (2500) 1 H=2500
254143510012 Mast 2700 NI 1ZRIE S (2700) 1 H=2700
254143510013  [Mast 3000 M1 1E2E5(3000) 1 H=3000
254143510014 |[Mast 3300 A 122185(3300) 1 H=3300
254143510015 |[Mast 3500 M1 1E2E5(3500) 1 H=3500
254143510016 Mast 3700 A7 ]Z24E 5 (3700) 1 H=3700
254143510017  |Mast 4000 M1 142E 5(4000) 1 H=4000
254143510018 Mast 4300 R 1ZRIE 5 (4300) 1 H=4300
254143510019 Mast 4500 R 1ZRE 5 (4500) 1 H=4500
254143510020 Mast 5000 I 1Z2E 5 (5000) 1 H=5000
4 910100300035  [Bolt GB5783-M10x20-8.8 1242 GB5783-M10x20-8.8 4
5 910400500007  (Washer GB93-10 B E R EGBI3-10 4
6 255044010057  |Axle p30x82 5 E i D30x82 2
7 254143510001 Mast 2500 HMTIZRIE S (2500) 1 H=2500
254143510002  |Mast 2700 SR E(2700) 1 H=2700
254143510003  [Mast 3000 S} 712185 (3000) 1 H=3000
254143510004  |Mast 3300 4 13EE(3300) 1 H=3300
254143510005  |Mast 3500 S} T12IEE(3500) 1 H=3500
254143510006  [Mast 3700 HTIZRIEE(3700) 1 H=3700
254143510007  |Mast 4000 S} 7182IE 5 (4000) 1 H=4000
254143510008  [Mast 4300 HTIZRIEE(4300) 1 H=4300
254143510009  |Mast 4500 SRR 5 (4500) 1 H=4500
254143510010 Mast 5000 S T1ZRIE & (5000) 1 H=5000
8 251144010001 Axle ¢30x82 (HFL) =EHo30x82 2
9 254144020063 Bearing bush A 2
10 254144020100 Bearing cover = 2
11 910400500010 Washer GB93-16 FHEHEGBI3-16 4
12 910100200016 Bolt GB5785-M16x1.5x70-8.8 #%$2 GB5785-M16x1.5x70-8.8 4




252198501044 [J52(FiZ%k 4 B H11152)/Mast (two stage full free)

Y TR
N <

F&/NO

#REE/SN

Name

AT

HE/Qry

#7E/Remark

13

911200100004

Grease nipple JB7940.1-M10x1

SH#7B7940.1-M10x1




252198501045 1R XZE (=L BHH) /Fork carrier (standard mast)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255040510001 Fork carrier welding HERRES 1
2 910400100009 Washer GB97.1-14-200HV S EGB97.1-14-200HV 8
3 910400500009 Washer GB93-14 FE R EGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 12 +£GB5783-M14x30-8.8 8
940200300049 Composite roller ® 78.8 = 52.5-56.H & & R 178.8-range=52.5-56.5(5+ & 4 3% Joptional
5 940200300050  [Composite roller ® 79.1 = 52.5-56.4 & & RED79.10-range=52.5-56.5(5M 4 #E3E /optional
940200300032 Composite roller ® 79.4 = 52.5-56.H & &R 079.4-range=52.5-56.5(5+ & 4 3% Joptional
6 910200200077 ScrewGB70.1-M10x30-8.8 #2£] GB70.1-M10x30-8.8 1
7 910400100007 Washer GB97.1-14-200HV EREGB97.1-10-200HV 1
8 910401300017  |Circlip GB894.1-55 A M Bl GB894.1-32 6
940200100043 Main roller ® 78.80 x ® 35 x22. 5 |ERED78.80xD35x22.5(5 ER}1°) 2 39538 /optional
9 940200100044 Main roller ® 79.1 x ® 35 x22. 5 FRED79.1xD35x22.5(5 Bl 1°) 2 39532 /optional
940200100039 Main roller ® 79.4 x ® 35 x22. 5 FRED79.1xD35x22.5(5 B 1°) 2 39532 /optional
10 254138010211  |Fork carrier welding (two stage full| 5IXZRIFGA(ZREEAIR) 1




252198501046 FFHMEL(= 44 H H)/Lifting cylinder(two stage full free)

#RI8/SN Name &% #HE/an| FiE/Remark
254143510120  |cylinder(R)(H=2500) JHEL(R)(H=2500) 1 H=2500
254143510121  |cylinder(R)(H=2700) JHEL(R)(H=2700) 1 H=2700
254143510122 |cylinder(R)(H=3000) JHEL(R)(H=3000) 1 H=3000
@ A 254143510123  |cylinder(R)(H=3300) JHIEL(R)(H=3300) 1 1=3300
j 254143510124 |cylinder(R)(H=3500) L (R)(H=3500) 1 H=3500
;ﬂ 254143510125  |cylinder(R)(H=3700) L (R)(H=3700) 1 H=3700
. g 254143510126  (cylinder(R)(H=4000) JHEL(R)(H=4000) 1 H=4000
N | 254143510127  (cylinder(R)(H=4300) L (R)(H=4300) 1 H=4300
7 B | 254143510128 |cylinder(R)(H=4500) AL (R)(H=4500) 1 H=4500
Iy I 254143510129 |cylinder(R)(H=5000) AL (R)(H=5000) 1 12000
15 254143510110  (cylinder(L)(H=2500) JHEL(L)(H=2500) 1 H=2500
b _ 254143510111 |cylinder(L)(H=2700) SEL(L)(H=2700) . 2700
T8 @ 254143510112  [cylinder(L)(H=3000) L (L)(H=3000) 1 H=3000
~19 254143510113  |cylinder(L)(H=3300) SR (L) (H=3300) 1 H=3300
254143510114 |cylinder(L)(H=3500) SR (L) (H=3500) 1 H=3500
254143510115  |cylinder(L)(H=3700) JMEL(L)(H=3700) 1 H=3700
254143510116  |cylinder(L)(H=4000) JHEL(L)(H=4000) 1 H=4000
254143510117  [cylinder(L)(H=4300) JHEL(L)(H=4300) 1 H=4300
254143510118  |cylinder(L)(H=4500) SR (L) (H=4500) 1 H=4500
254143510119  |cylinder(L)(H=5000) JHEL(L)(H=5000) 1 H=5000
A\é C 254198510002  [Seal kits (two stage full free lifting c| Z S HEE @ (= K2 BB ) 2
' 1 A Connecting rod EiEREA 1
: 6 2 A O ring ORI & 1
jojz ; T 3 A Piston rod assembly EHEMNSK 1
-6 %, ﬂ 8 6 A ScrewM4x6 RN M s & B R £ Maxe 2
2 By, 4 gérl 7 A Circlip ¢18 Mz B 18 2
2@ g 2 8 A Copper bushing \E 2
2 9 A Spring HE 2
10 A Buffer plunger I 2
11 A Supporting ring45x15x2.5 F A 45x15%2.5 2
13 A Catch 32x42x3 i F32x42x3 2




252198501046 FFHMEL(= 44 H H)/Lifting cylinder(two stage full free)

@ A
&
3 o 12
13
14
15
16
17
18
T8
10
11-8 2
o

2
2
23

LB

F&/NO fmiS/SN Name 2 #HE/Qr FiE/Remark
14 A Seal ring HAZHE 2
15 A Guide bushing ShE 2
16 A Catch 45x50x1.5 4 A 45x50x1.5 2
17 A Oring oRZ B 2
19 A Cylinder FARYN 2
20 A Anti-explosion valve PF3/8-M18x1.4B5 & XIPF3/8-M18x1.5 1
21 A Dowel pin10x26 B+ £H10x26 2
22 910400500008  [washer GB93-12 FHE R EGBI3-12 2
23 910100400009 |Bolt GB5786-M12x1.25x25-8.8 #1212 GB5786-M12x1.25x25-8.8 2
24 910100400029  |Bolt GB5786-M16x1.5x40-8.8 1242 GB5786-M16x1.5x40-8.8 1
25 910400500010 |washer GB93-16 FE R EGBI3-16 1
26 A Plunger rod assembly BREFSAM 1




252198501047 5T FEIMEL (=24 5 H)/Short lifting cylinder (two stage full free)

E Y

SELIRY
|

1

—

0

o 250 OO o

R

13
17

F&/No fmt9/SN Name &% #HE/an| FiE/Remark
254143510060  |[Lifting chain LH1266-65 FRFHEERLH1266-65 2 H=2500
254143515001  |Lifting chain LH1266-71 R FHHESRLH1266-67 2 H=2700
254143510061  |Lifting chain LH1266-79 I EERLH1266-71 2 H=3000
254144510016  |Lifting chain LH1266-87 R FHHESRLH1266-75 2 H=3300

A 254144510017 |Lifting chain LH1266-93 EFHHESRLH1266-77 2 H=3500
254144540004 |Lifting chain LH1266-97 EFHHESRLH1266-81 2 H=3700
252143510071  |Lifting chain LH1266-105 #FHHESRLH1266-85 2 H=4000
254144510019 |Lifting chain LH1266-113 EFHHESRLH1266-89 2 H=4300
252143510072 |Lifting chain LH1266-119 EFHHESRLH1266-91 2 H=4500
254143510065  |Lifting chain LH1266-133 EFHHESRLH1266-97 2 H=5000
254143510100  |cylinder (M)(H=2500) SHEL(M)(H=2500) 1 1=2500
254143510101  |cylinder (M)(H=2700) SHEL(M)(H=2700) 1 1=2700
254143510102 |cylinder (M)(H=3000) S# L (M)(H=3000) 1 1=3000
254143510103  |cylinder (M)(H=3300) SHEL(M)(H=3300) 1 H=3300

B 254143510104  |cylinder (M)(H=3500) JHEL(M)(H=3500) 1 H=3500
254143510105  |cylinder (M)(H=3700) SHEL(M)(H=3700) 1 H=3700
254143510106  |cylinder (M)(H=4000) SHEL(M)(H=4000) 1 H=4000
254143510107  |cylinder (M)(H=4300) SHEL(M)(H=4300) 1 H=4300
254143510108  |cylinder (M)(H=4500) SHEL(M)(H=4500) 1 H=4500
254143510109  |cylinder (M)(H=5000) SHEL(M)(H=5000) 1 H=5000

o 254198510004  |Seal kits (two stage full free middle |ZH BB T(ZREBRPE) 1

1 A Dust ring [N 1

2 A Catch 50x60x3 4 /1 50x60x3 1

3 A Seal ring HAEHE 1

4 A Guide sleeve SEmE 1

5 A Oring D75 O ZE HED75 1

6 A Oring D70 O ZE #ED70 1

7 A Bearing 5035 WA H#5035 1

8 A Piston rod EEM 1

9 A Circlip Mez4E 1

10 A Piston assembly EESHK 1




252198501047 5T FEIMEL (=24 5 H)/Short lifting cylinder (two stage full free)

42
43

'y

oo

b

2

13

F&/No fRE/SN Name A ¥ #HE/Qr FiE/Remark
11 A Back up ring 70x20x3 X &I 70x20%3 1
12 A Circlip 70x60x3 4B 70x60x3 1
13 A Seal ring FHE 1
14 A Valve bushing WE 1
15 A Spring FE 1
16 A Valve plug (57 1
17 A Oring (obitkoE eS| 1
18 A Circlip 912 HE 12 1
19 A Circlip 922 HE 22 1
20 A Slide valve =157 1
21 A Spring FE 1
22 A Cylinder FARYN 1
23 A Spacer BhH 1
24 A Screw M5x5 BRETM5x5 1
25 910100300069  |Bolt GB5783-M16x35-8.8 1242 GB5783-M16x35-8.8 1
26 910400500010  |Washer GB93-16 R EGBI3-16 1
27 910200200057  |ScrewGB70.1- M8x20-8.8 #2£]GB70.1-M8x20-8.8 2
28 910400500006  |Washer GB93-8 PR EGRI3-8 4
29 254143520056  [Chain wheel bearing EECHR 1
30 940200500009  [Chain wheel bearing 785208-00- ¢ 4 54 H#17%785208-00-p95xp40xp47 1
31 910401300020  |Circlip GB894.1-40 A3 M 1l GB894.1-40 2
32 254143510050  |Chain wheel weld HRERES 1
33 254143520072  [Embrace hoop b2k 1
34 910400100006  |Washer GB97.1-8-200HV T # B GB97.1-8-200HV 2
35 910100300022  |Bolt GB5783-M8x20-8.8 1212 GB5783-M8x20-8.8 2
36 910900400013 LH1266 chain =X §EGB6074-LH1266 1
37 254143520070 Joint PESRIZHEM18x1.5x185.5 1
38 910600600032 Split pin GB91-3.2x40 FF O £HGB91-3.2x40 1
39 254143520071 Joint PERIZAEM18x1.5x90.5 1
40 910600600011 Split pin 2X12 FF O 44GB91-2x12 2
41 910300400007 Nut M18x1.5 EFEM18X1.5 2




252198501047 5T FEIMEL (=24 5 H)/Short lifting cylinder (two stage full free)

43

3

ot
(

1
ﬂ\ =
o H@H 1}0
byt

FS/No YR /SN Name 2 #HE/Qr FiE/Remark
42 910400500008  |Washer GB93-12 HEEREGBI3-12 1
43 910100400009 Bolt GB5786-M12x1.25x25-8.8 P22 GB5786-M12x1.25x25-8.8 1
44 255044020158  [Spherical nut m18x1.5 BREIEAM18x1.5 2

E—

< ,_.: ,_.: ,_‘,_.,_‘} >
o oo e

‘B\’ﬁ; 2




252198501048 1B BB (=44 H H)/Mast lifting pipeline(three stage full free lift)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255044020151  [Joint 12-2xM22x1.5-60° L (BIEE)12-2xM22x1.5-60° 1
255043520010  |Pipe L=1010 AEMEL=1010 1 H=7500
255043520024  |Pipe L=1255 EEFNEL=1255 1 H=2700
255043520024  |Pipe L=1255 EEFNEL=1255 1 H=3000
ﬂ 255043520011  |Pipe L=1300 BENEL=1300 1 H=3300
) 255043520012  [Pipe L=1460 BENEL=1460 1 H=3500
255043520012 [Pipe L=1460 T 9 B L=1460 1 H=3700
255043520012  [Pipe L=1460 BENEL=1460 1 H=4000
% 255043520014  |Pipe L=1850 BIENEL=1850 1 H=4300
I ] 255043520015  [Pipe L=2010 AL MEL=2010 1 H=4500
9 T 255043520017  [Pipe L=2360 RIENEL=2360 1 1=5000
3 910300100005  |Nut GB6170-M6-10 #2GB6170-M6-10 1
4 910400500005  [Spring gasket GB93-6 BEREGBI3-6 1
3\ (‘8’; 5 910400100005  |Flat gasket GB97.1-6-200HV B GB97.1-6-200HV 1
PR T 6 951000100003  |Hose clamp YGE wrap glue 15 ERYGEARR15 1
‘Z% 7 910200200036  |Screw GB70.1-M6x20-8.8 #2£7GB70.1-M6x20-8.8 1
65;/ E/:E;:?aj 263044020037  |Hydraulic hose assembly15-L425-2]i& & & /2 B (H)15-L425-2SC-60° 1 H=2500
275244019003  [Hydraulic hose assembly15-L345-2] & & & i (E)15-L345-2SC-60° 1 H=2700
7 \ /Q 254143529501  [Hydraulic hose assembly15-L480-2] & & i (#)15-L480-2SC-60° 1 H=3000
( 254143529501  [Hydraulic hose assembly15-L480-2] & & () 15-L480-2SC-60° 1 H=3300
RN i 8 263044020037  [Hydraulic hose assembly15-L425-2{ & & & S 3% (E)15-L425-2SC-60° 1 H=3500
| A i 254143529502  [Hydraulic hose assembly15-L510-2] & & i (E)15-L510-2SC-60° 1 H=3700
1 1 254143529503  |Hydraulic hose assembly15-1560-2]¥ % & & i ( #.)15-L560-2SC-60° 1 H=4000
BE:: 13 254143529501  |Hydraulic hose assembly15-1.480-2]¥4 & & & i ( H.)15-L480-2SC-60° 1 H=4300
/;@*E:j 263044020037  |Hydraulic hose assembly15-1425-2]i% & & & A% (E)15-L425-2SC-60° 1 H=4500
19 275244019003 Hydraulic hose assembly15-1345-2{#% & & &1 1(E)15-1345-2SC-60° 1 H=5000
14/v// 1 11 9 254144020039 Hydraulic hose assembly12-L345-2{#4 [k & () 12-L.345-2SC-60° 1
o’ 10 910800100040 Oring 24x2.4 O -5 24x2.4 1
11 254144020038 Joint B3N (=8) 1
12 950700300001 Speed limit valve XSF-F16-40 FR 228 {FIXSF-F16-40 1
13 252144029001 Hydraulic hose assembly(135°)15-L|i& & & £\ 6%(135°)15-1850-25C-60° 1 20QC




252198501049 M58 & B B &% (Z R4 H H)/Side shifter and pipeline installation(two stage full free)

16

BEE/NO YR /SN Name 2 #HE/an| FiE/Remark
1 254128510001  |Transition steel pipe solder TENERS 1
2 910400100006  |wWasher GB97.1-8-200HV 3 H# B GB97.1-8-200HV 1
3 910400500006  |Washer GB93-8 HEREGRI3-8 1
4 941100400001  [ScrewM8X20-8.8 12 £ M8x20-8.8 1
5 910300500006  |Nut GB889.1-M12-10 P2 F3GB889.1-M12-10 1
6 910400100008  |Washer GB97.1-12-200HV B GB97.1-12-200HV 1
7 255030520022  |Bushing wE 1
8 255030520021  |Pulley ¢110x27 BEP110x27 (£1E) 1
9 910400200005  |Washer GB97.1-12-200HV KB GB9I6.1-12-200HV 1
10 910100100058  |Bolt GB5783-M12x100-8.8 1242 GB5783-M12x100-8.8 1
255030520709  |Hydraulic hose assembly 10-L1580{# K& &\ A% (1) 10-L1580-1SC-60° 2 H=2500 20QC
281229020021  |Hydraulic hose assembly 10-L1650{# K& &\ A (1E)10-L1650-1SC-60° 2 H=2700 20QC
252128521001  |Hydraulic hose assembly 10-L1810{# K& &\ A(1)10-L1810-15C-60° 2 H=3000 20QC
263030520013  |Hydraulic hose assembly 10-L.1895{# & & &\ A (1) 10-L1895-1SC-60° 2 H=3300 20QC
1 255030520711  |Hydraulic hose assembly 10-L2090{# & & =\ A% (1) 10-L2090-1SC-60° 2 H=3500_20QC
252030520016  |Hydraulic hose assembly 10-L2220{# K& &\ A (1) 10-12220-15C-60° 2 H=3700_20QC
263030520017  |Hydraulic hose assembly 10-L2390{# & & =\ A% (1) 10-L2390-15C-60° 2 H=4000 20QC
281229020031  |Hydraulic hose assembly 10-L2550{# & & &\ A% (1) 10-L2550-1SC-60° 2 H=4300_20QC
255030520004  |Hydraulic hose assembly 10-L2610{# & &\ A(1)10-L2610-15C-60° 2 H=4500_20QC
252130520701  |Hydraulic hose assembly 10-L2915{# & &\ A (1)10-L2915-1SC-60° 2 H=5000_20QC
12 941100100009  |Screw M6X12-8.8 #%£IM6x12-8.8 1
13 910400500005  (Washer GB93-8 FEREGBI3-6 1
14 910100300016  |BoltGB5783-M6X50-8.8 %12 GB5783-M6x50-8.8 2
15 910301300002  |Nut GB17880.1-M6X16.5 1% fFGB17880.1-M6x16.5 1
16 910400100005  |Washer GB97.1-6-200HV T BGB97.1-6-200HV 1
254128510012 Groove welding L=705 NSHEESL=705 1 H=2500
254128510013 Groove welding L=805 5 SR E1=805 1 H=2700
17 254128510014 Groove welding L=950 HSHEIESL1=950 1 H=3000
254128510015 Groove welding L=1105 HSHEES1=1105 1 H=3300
254128510016 Groove welding L=1205 HSHEES1=1205 1 H=3500
254128510017 Groove welding L=1305 HSHEES1=1305 1 H=3700




252198501049 M58 & B B &% (Z R4 H H)/Side shifter and pipeline installation(two stage full free)

FS/No YR /SN Name 2 #HE/Qr FiE/Remark
254128510018 Groove welding L=1505 HNSEIRG1=1505 1 H=4000
17 254128510019  [Groove welding L=1655 S SRS L=1655 1 H=4300
254128510020  |Groove welding L=1755 SN SHEIREL=1755 1 H=4500
18 254128510021  |Groove welding L=2030 SN S1E IR EL=2030 1 H=5000
19 910200200059  |Screw GB70.1-M8x30-8.8 1247 GB70.1-M8x30-8.8 1
20 255028520035  |Rubber pipe lump ERZER 2
255028520034  [Pipe press fixedly piank BB B E R 2
254128510002  |Groove welding (inner)L=515 RSBESL=515 1 H=2500
254128510003  |Groove welding (inner)L=565 RSBIFEL=565 1 H=2700
254128510004  |Groove welding (inner)L=640 RSEIFEL=640 1 H=3000
254128510005  [Groove welding (inner)L=715 NSEESL=715 1 H=3300
21 254128510006  |Groove welding (inner)L=765 RSBIEEL=765 1 H=3500
254128510007  |Groove welding (inner)L=815 RNSEBIFEL=815 1 H=3700
254128510008  |Groove welding (inner)L=890 NSRS 1L=890 1 H=4000
254128510009  |Groove welding (inner)L=965 NSEESL=965 1 H=4300
254128510010  |Groove welding (inner)L=1015 RS EESL=1015 1 H=4500
22 254128510011  |Groove welding (inner)L=1140 MSEEEL=1140 1 H=5000
23 910300500003  [Nut GB889.1-M6-10 1% fFGB889.1-M6-10 1
254128520059  [Pulley frame BRI 1
254128520031  |Hydraulic hose assembly10-L2350-|# & & &\ A (1) 10-L2350-1SC-60° 2 H=2500/2700
254128520052  |Hydraulic hose assembly 10-L2650{ & & & &\ A%(1&)10-L2650-1CS-60° 2 H=3000,/3300
24 254128520035  |Hydraulic hose assembly 10-1.2850{#& & & = A%(1&)10-L2850-1CS-60° 2 H=3500/3700
254128520037  |Hydraulic hose assembly 10-1.3150{#& & & = A%(1&)10-L3150-1CS-60° 2 H=4000/4300
254128520039  |Hydraulic hose assembly 10-1.3250{#& & & = A%(1E)10-13250-1SC-60° 2 H=4500
25 254128520040  |Hydraulic hose assembly 10-1.3500{#& & & = A%(1&)10-L3500-1SC-60° 2 H=5000
26 910100300025  (Bolt GB5783-M8x35-8.8 1742 GB5783-M8x35-8.8 2
27 255029020024 Joint 8-M16x1.5-60° L (BEE)8-2xM16x1.5-60° 2
28 910800100001 Oring 9.5x1.8 OF2F&-M9.5x1.8 4
254142520001 Hydraulic hose assembly (90°)10-L{i& & /= 5%(90°)10-L300-1SC-60°-0° 2
29 255042510004 Side shiifter assembly(LH) 7% 28 =AY (LH) 1 1% Joptional
255042510001 Side shiifter assembly(LD) M2 23 S AY(LD) 1 #E4% /optional




252198501049 M58 & B B &% (Z R4 H H)/Side shifter and pipeline installation(two stage full free)

FE/No YRI5 /SN Name 2% #HE/Qr FiE/Remark
29 255042510002  |Side shiifter assembly(CASCADE) |M#%&s 5 k(= &7 R 4%F) 1 %3 /optional

e

10
B 14 15 2 24
1&_‘?‘ m
@ﬁj
[ =2 8 i\ i
2l e

. D 2 ;,4 {‘}
i i AL
17
il

Y




252198501050 S MHHNEH (=4 HH) /(two stage full free)

F&/NO fmiS/SN Name 2 #HE/Qr FiE/Remark
1 254129010001  |Excessive pipe welding TENERS 1
2 910400100006  |Washer GB97.1-8-200HV T B GB97.1-8-200HV 7
3 910400500006  [Washer GB93-8 S EH B GBI3-8 13
4 941100400001  [screw M8x20-8.8 PRETM8x20-8.8 7
5 910301300002  [Nut GB17880.1-M6x16.5 12 f+GB17880.1-M6x16.5 2
{ 6 910100300016  |Blot GB5783-M6x50-8.8 4242 GB5783-M6x50-8.8 4
5 @ 7 941100100009  |Screw M6X12-8.8 PZEIM6x12-8.8 2
:?qﬁ" 2 8 | 910400100005 |Washer GB97.1.6 200HV FEEIGB97.16 2007V 2
"¥s w : 9 910400500005  |washer GB93-6 HE B GBI3-6 )
l 254129010002  |Groove welding(outer) L=705 NEFEIEE =705 2 H=2500
10~ 13 254129010003  |Groove welding(outer) L=805 S SIBITE1L=805 2 122700
/ 254120010004 |Groove welding(outer) L=955 | S+ SIBI2 & L=955 2 13000
254129010005  |Groove welding(outer) L=1105 NSRS L=1105 2 H=3300
10 254129010006  |Groove welding(outer) L=1205 NSRS 1=1205 2 H=3500
254129010007  |Groove welding(outer) L=1305 S SRS 1=1305 2 H=3700
254129010008  |Groove welding(outer) L=1505 S SRS 1=1505 2 H=4000
254129010009  |Groove welding(outer) L=1655 S SHEIR S 1=1655 2 H=4300
254129010010  |Groove welding(outer) L=1755 SN SR EL=1755 2 H=4500
254129010011  |Groove welding(outer) L=2030 S SR EL1=2030 2 H=5000
11 255028520034  |Pipe press fixedly piank IR E B E R 4
12 255028520035  |Rubber pipe lump RER(EX) 4
13 910200200059  [Screw GB70.1-M8x30-8.8 #2£] GB70.1-M8x30-8.8 4
255023520036  |Hydraulic hose assembly 10-L1800/i& & & /2 3% (1) 10-L1800-1SC-60° 2 H=2500
255028520016  |Hydraulic hose assembly 10-L1930{i& & & /2 5 (1&)10-L1930-1SC-60° 2 H=2700
J 255030520711  |Hydraulic hose assembly 10-L2090 & % & /2 3% (1) 10-L2090-1SC-60° 2 H=3000
C 252030520016 Hydraulic hose assembly 10-L2220]:% % & & % (1&)10-L2220-15C-60° 2 H=3300
14 255031020009 Hydraulic hose assembly 10-L2340{:% % & 5 A% (1&)10-L2340-15C-60° 2 H=3500
256531020701 Hydraulic hose assembly 10-L2430{:% % & & %(1&)10-L2430-15C-60° 2 H=3700
255030520004 Hydraulic hose assembly 10-L2610{:%& /% & 5 % (1&)10-L2610-15C-60° 2 H=4000
254131020006 Hydraulic hose assembly 10-L2750{:% % & & % (1&)10-L2750-15C-60° 2 H=4300
254128520035 Hydraulic hose assembly 10-L2850{:% % & & A% (1&)10-L2850-15C-60° 2 H=4500




252198501050 S MHHNEH (=4 HH) /(two stage full free)

QS

F&/No fRE/SN Name 2% %% /Remark
14 254130520002  |Hydraulic hose assembly 10-L3110{i& & & /2 5 (1E)10-L3110-15C-60° 2 H=5000
254128520031  |Hydraulic hose assembly 10-L2350{i& & & /2 5 (&) 10-L2350-15C-60° 4 1=2500/2700
254128520052  |Hydraulic hose assembly 10-L2650i& & & /2 5 (&) 10-L2650-1SC-60° 4 H=3000/3300
15 254128520035  |Hydraulic hose assembly 10-L2850i& & & /2 5 (&) 10-L2850-15C-60° 4 H=3500/3700
254128520037  |Hydraulic hose assembly 10-L3150{& & 5\ A%(I)10-L3150-15C-60° 4 1=1000/4300
254128520039  |Hydraulic hose assembly 10-L3250{ & & 5\ A (1) 10-L3250-15C-60° 4 H=4500
254128520040  |Hydraulic hose assembly 10-L35001 & & 5t A% (1) 10-L3500-15C-60° 4 H=5000
16 255029020024 |Joint 8-2xM16x1.5-60° #3L(BIEE)8-2xM16x1.5-60° 4
17 910300500003  |Nut GB889.1-M6-10 1% FGB889.1-M6-10 2
254129010012 |Groove welding (inner)L=515 M SR E1=515 1 122500
254129010013  |Groove welding (inner)L=565 M S1EIFE1=565 1 H=2700
254129010014  |Groove welding (inner)L=640 M SEIFSL=640 1 H=3000
254129010015  |Groove welding (inner)L=715 NSHEREL=715 1 123300
18 254129010016  [Groove welding (inner)L=765 NS EIRSL=765 1 123500
254129010017  [Groove welding (inner)L=815 NS1EIRS1L=815 1 H=3700
254129010018  [Groove welding (inner)L=890 N SHEIRE1=890 1 H=4000
254129010019  [Groove welding (inner)L=965 NS EIRS1L=965 1 H=4300
254129010020  |Groove welding (inner)L=1015 NS &R E1=1015 1 H=4500
254129010021  |Groove welding (inner)L=1140 NSERSL=1140 1 H=5000
19 255030520021  |pulley®110x27 BED110x27(E81E) 4
20 910300500003  [Nut GB889.1-M6-10 12 F1GB889.1-M6-10 2
21 910400200005  |Washer GB96.1-12-200HV K EGBY6.1-12-200HV 4
22 254128520059  [Pulley frame BESZR 2
23 254129020053  [Bush®d18xd14x56 BED18xD14x56 1
24 255030520022  |Bush®20xd13x56 HED20xD13x56 2
25 254129020054 Axle B E 1
26 910200200059 Screw GB70.1-M8x30-8.8 #%£] GB70.1-M8x30-8.8 4
27 254143520056 Axle ©40x91 HH®40x91 1
28 254143510050 sprocket seat welded PR RS 1
- 254128510002 Groove welding (inner)L=515 NSEESL=515 1 H=2500
254128510003 Groove welding (inner)L=565 NSRS L=565 1 H=2700




252198501050 fii ‘& (=24 H t) /DOUBLE ADDITIONAL TUBE(two stage full free)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254128510004  |Groove welding (inner)L=640 NSERSL=640 1 H=3000
254128510005  |Groove welding (inner)L=715 NSERGL=715 1 H=3300
254128510006  |Groove welding (inner)L=765 NSEREL=765 1 H=3500
29 254128510007  |Groove welding (inner)L=815 NSERSL=815 1 H=3700
254128510008  |Groove welding (inner)L=890 NSERS1L=890 1 H=4000
254128510009  |Groove welding (inner)L=965 NSERE1=965 1 H=4300
b ot ﬁfz 254128510010  [Groove welding (inner)L=1015 N SR S1=1015 1 H=4500
T-B?f I,;'“ﬁ 254128510011  |Groove welding (inner)L=1140 RSEESL=1140 1 H=5000
Yo 30 254128510001  |Excessive pipe welding TENERS 1
| 254128510012  |Groove welding L=705 S SHEIREL=705 1 H=2500
1~ " 254128510013 | Groove welding L=805 N STEIZA =805 1 {2700
254128510014  |Groove welding L=950 HEEIRSL=950 1 H=3000
254128510015  [Groove welding L=1105 SN SERESL=1105 1 H=3300
a1 254128510016  |Groove welding L=1205 HSHEES1=1205 1 H=3500
254128510017  |Groove welding L=1305 HSHEES1=1305 1 H=3700
254128510018  |Groove welding L=1505 S SHEE S 1=1505 1 H=4000
254128510019  |Groove welding L=1655 HSHEES1=1655 1 H=4300
254128510020  |Groove welding L=1755 HNSHEESL=1755 1 H=4500
254128510021  [Groove welding L=2030 HNSHEIRS1=2030 1 H=5000
255030520709  |Hydraulic hose assembly 10-L1580{#& & & = %(I1&)10-L1580-15C-60° 2 H=2500
281229020021  |Hydraulic hose assembly 10-L1650{& & & &\ A%(1&)10-L1650-15C-60° 2 H=2700
252128521001  |Hydraulic hose assembly 10-L1810{& & & & 5%(1&)10-L1810-15C-60° 2 H=3000
263030520013  [Hydraulic hose assembly 10-L1895{ & & & &\ 5%(1&)10-L1895-15C-60° 2 H=3300
32 255030520711  |Hydraulic hose assembly 10-L2090{#& & & &\ 5%(1&)10-L2090-15C-60° 2 H=3500
) 252030520016  |Hydraulic hose assembly 10-L2220{i& & & /2 5 (1) 10-L2220-1SC-60° 2 H=3700
- 263030520017  [Hydraulic hose assembly 10-L2390{#& & & & 5%(1&)10-L2390-15C-60° 2 H=4000
281229020031  |Hydraulic hose assembly 10-L2550{&EE S AL ( B ) 10-12550-1SC-60° 2 H=4300
255030520004  |Hydraulic hose assembly 10-L2610 ,&J_%E'\E}Z (1&)10-L2610-15C-60° 2 H=4500
252130520701  |Hydraulic hose assembly 10-L2915{& & & & A% (1E)10-12915-1SC-60 2 H=5000




252198501051 [JE(ZREHH)

L

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 910401300018 Circlip GB894.1-35 A5 M P B GB894.1-35 8
940200300049 Composite roller ® 78.8 = 52.5-56. & &R 078.8-range=52.5-56.5(5}&| 8 % /optional
2 940200300050 Composite roller ® 79.1 = 52.5-56.4 & é‘%255@@79.1o-range=5z.5-55.5(%|§ 8 % /optional
940200300032 Composite roller ® 79.4 = 52.5-56. & &R 079.4-range=52.5-56.5(5 & 8 % /optional
254144510001 Mast 4000 SR 54000 1 H=4000
254144510002 Mast 4350 S8R 54350 1 H=4350
254144510003 Mast 4500 S8R 54500 1 H=4500
3 254144510004 Mast 4800 SR 54800 1 H=4800
254144510005 Mast 5000 54712248 55000 1 H=5000
254144510006 Mast 5500 H4 712248 55500 1 H=5500
254144510007 Mast 6000 54712242 56000 1 H=6000
4 254144520030 Embrace hoop A IREREER 2
5 910400100010 Washer GB97.1-16200HV T # B GB97.1-16-200HV 4
6 910400500010 Washer GB93-16 FHEEHE GRI3-16 4
7 910100400028 Bolt GB5786-M16x1.5 x35-8.8 1242 GB5786-M16x1.5x35-8.8 4
254144510023 Mast 4000 {2242 54000 1 H=4000
254144510024 Mast 4350 th{ 224854350 1 H=4350
254144510025 Mast 4500 | 2R 4254500 1 H=4500
8 254144510026 Mast 4800 {2242 54800 1 H=4800
254144510027 Mast 5000 {2242 55000 1 H=5000
254144510028 Mast 5500 | 2R 42 F5500 1 H=5500
254144510029 Mast 6000 | JZR 48 56000 1 H=6000
9 910100300035 Bolt GB5783-M10x20-8.8 1R #£ GB5783-M10x20-8.8 4
10 910400500007 Washer GB93-10 B EGRI3-10 4
11 910400100007 Washer GB97.1-10-200HV T B GB97.1-10-200HV 4
12 255044010057  |Axle @30x82 i E H#p30x82 2
254144510037 Mast4000 A 12R4EF4000 1 H=4000
254144510038 Mast4350 R 12RIEF4350 1 H=4350
13 254144510039 Mast4500 R 12RIEF4500 1 H=4500
254144510040 Mast4800 R 12RIEF4800 1 H=4800
254144510041 Mast 5000 M1 182 55000 1 H=5000




252198501051 [JE(ZREHH)

.

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

13 254144510042 Mast 5500 A 1ZRIEE5500 1 H=5500
254144510043 Mast 6000 M8 &6000 1

14 251144010001  [Axle 30x82 (;BFL) =EHo30x82 2

15 255044020006 Bearing bush HE 2

16 255044020005 Bearing cover XEE 2

17 910400500010  [Washer GB93-16 HEREGBI3-16 4

18 910100200016 Bolt GB5785-M16x1.5x70-8.8 B2 GB5785-M16x1.5x70-8.8 4

19 910400100010  |washer GB97.1-16-200HV T #EGBI7.1-16-200HV 4

20 911200100004 Grease nipple JB7940.1-M10x1  |###FJB7940.1-M10x1 2




252198501052 # X 38 (=%%4 H H)/Fork carrier(three stage full free)

10

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255040510001 Fork carrier welding HERRES 1
2 910400100009 Washer GB97.1-14-200HV EHEGB97.1-14-200HV 8
3 910400500009 Washer GB93-14 FE R EGBI3-14 8
4 910100300062 Bolt GB5783-M14x30-8.8 P22 GB5783-M14x30-8.8 8
940200300049 Composite roller ® 78.8 = 52.5-56.H & & R 178.8-range=52.5-56.5(5+ & 4 3% Joptional
5 940200300050  [Composite roller ® 79.1 = 52.5-56.4 & & RED79.10-range=52.5-56.5(5M 4 #E3E /optional
940200300032 Composite roller ® 79.4 = 52.5-56.H & &R 079.4-range=52.5-56.5(5+ & 4 3% Joptional
6 910200200077 ScrewGB70.1-M10x30-8.8 #2£] GB70.1-M10x30-8.8 1
7 910400100007 Washer GB97.1-14-200HV EREGB97.1-10-200HV 1
8 910401300017  |Circlip GB894.1-55 A M Bl GB894.1-32 6
940200100043 Main roller ® 78.80 x ® 35 x22. 5 |ERED78.80xD35x22.5(5 ER}1°) 2 39538 /optional
9 940200100044 Main roller ® 79.1 x ® 35 x22. 5 FREDO79.1xD35x22.5(5+ BRI 1°) 2 39532 /optional
940200100039 Main roller ® 79.4 x ® 35 x22. 5 FREDO79.1xD35x22.5(5+ BRI 1°) 2 39532 /optional
10 254138010321  [Fork carrier welding (three stage fy XX ZRIFSA(=REEHI 12R) 1
254138030001  |Fork carrier welding (three stage fy SIXREG(ZREEHAIR) 1




252198501052 JEETHE K (=44 H )/ Mast lifting pipeline(three stage full free lift)

47

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 255044520081  |Bushing E (7 ) ¢20xdp13x28 1
254144520041 Hydraulic hose assembly 12-L2900{&EE &A% ( H ) 12-12900-2CS-60° 1 H=4000
254144520042 Hydraulic hose assembly 12-L3150{/&EE &A% ( H ) 12-13150-2CS-60° 1 H=4350
254144520043 Hydraulic hose assembly 12-L3250{/&EE &A% ( H ) 12-13250-2CS-60° 1 H=4500
2 254144520044  |Hydraulic hose assembly 12-L3450{/&E& 2% ( H ) 12-13450-2CS-60° 1 H=4800
E’q 254144520045 Hydraulic hose assembly 12-L3650{&EE 26 ( B ) 12-13650-2CS-60° 1 H=5000
i 254144520046  |Hydraulic hose assembly 12-L3950{&EE AL ( B ) 12-13950-2C5-60° | 1 H=5500
ﬂ-1 254144520047 Hydraulic hose assembly 12-L4350{&EE S (&) 12-14350-25C-60° 1 H=6000
4 3 255030520021 Pulley & 110x27(single groove) B G110x27 (B8 ) 1
g ! 4 910400100008  |Washer GB97.1-12-200HV T #EGBI7.1-12-200HV 1
: 5 910400500008 Washer GB93-12 HEHEGBI3-12 1
| 6 910100300054  |Bolt GB5783-M12x50-8.8 242 GB5783-M12x50-8.8 1
i 7 255044020043  |Hoop BRI 6
i 8 921600400001  |Strip 4x250 .75 4x250 6
: 9 255044020042 Hose press plate MEERR 5
10 255044520132  [Tubing clamps HE Sk 4
11 910400500006 Washer GB93-8 HEHEGBI3-8 5
12 910100300023 Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 1
13 910200200035 Bolt GB70.1-M6x16-8.8 #%4#£GB70.1-M6x16-8.8 4
14 254144510021 Medium urn traist steel pipe RELDENE 1
15 254144020039 Hydraulic hose assembly 13-L345-&EE AL ( B ) 13-1345-25C-60° 1
16 254144520040  [Joint 10-M22x1.5-M18x1.5-60° $%2L(1H)10-M22x1.5-M18x1.5-60° 3
17 254144020038  |Joint EL(Z8) 1
| 18 A PE soft pipe ® 10x® 139 PEERED10x013 1
j 19 251044020077  |Joint =@k 1
20 A PE soft pipe ® 10x® 139 PEIRED10xD13 1
21 921600400003  |Strip P/N 156-00646 H 1L P/N 156-00646 2
22 910400100006  |Washer GB97.1-8-200HV T #BGB97.1-8-200HV 3
23 254144510022 Three joint welding ZEES 1
24 950700300001 Speed limit valve R 2R i 1
25 254144520048 ulic hose assembly (90°) 15-L800-2{;% =& 5. 5%(90°)15-L800-25C-60° 1




252198501052 [1HETHE R (=24 H H)/ Mast lifting pipeline(three stage full free lift)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
26 255043520022 Joint 8-M27x2-M22x1.5-60° 3L (B{EZ)8-M27x2-M22x1.5-60° 1
27 910800100015 Oring 19x2.65 OffzBl-F119x2.65 4
28 910400100005 Washer GB97.1-6-200HV FH B GB97.1-6-200HV 4
29 910400500005 Washer GB93-6 HWEHE|GRI3-6 4
30 254144520035 Hydraulic hose assembly(135° )12-]|i& & & £\ A%(135°)12-L510-25C-60° 1

il .

AL

H

Lo

§ h




2521985010538 F- Byhfit (=K 4 B H) /Short lifting cylinder (three stage full free)

LAY

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254144510014 Lifting chain LH1266-69 HCFHHEZRLH1266-69 2 H=4000
254143510061 Lifting chain LH1266-71 HEFHHESRLH1266-71 2 H=4350
254144510015 Lifting chain LH1266-73 HCFHHESRLH1266-73 2 H=4500
A 254144510016 Lifting chain LH1266-75 R FHEESRLH1266-75 2 H=4800
254144510017 Lifting chain LH1266-77 HEFHHESRLH1266-77 2 H=5000
% - 254144540004 Lifting chain LH1266-81 HEFHHESRLH1266-81 2 H=5500
% = 254143510063 Lifting chain LH1266-87 FEFHEESRLH1266-87 2 H=6000
u = 2/; — 254144510030  [Cylinder (M)(H=4000) AL (M) (H=4000) 1 H=4000
N Z = 5 254144510031  |Cylinder (M)(H=4350) SHEL (M) (H=4350) 1 H=4350
& < | A% 254144510032 |Cylinder (M)(H=4500) SBEL (M) (H=4500) 1 H=4500
Sdlh= B 254144510033  |Cylinder (M)(H=4800) SBEL (M) (H=4800) 1 H=4800
-y ;)%J ™ 254144510034  |Cylinder (M)(H=5000) SBEL(M)(H=5000) 1 H=5000
3 | : C 254144510035  |Cylinder (M)(H=5500) SBEL(M)(H=5500) 1 H=5500
"1 0 - 254144510036 | Cylinder (M)(H=6000) SBEL(M)(H=6000) 1 H=6000
%E i/@ C 254198510005 Seal kits (three stage full free lifting | Z 3 HHEE & (= KE BAPH) 1
——38 <F/13 1 A Dust ring N =] 1
- - = 2 A Catch 50x60x3 4 F 50x60x3 1
" %E 6@ 3 A Seal ring AR 1
- 17 1133/' 4 A Glide sleeve SmE 1
— ) ] %3 5 A Oring D75 o Z +ED75 1
Zj3 — 6 A Oring D75 ORI £ [EID70 1
‘Bﬁ;&l ) 7 A Bearing5035 N 25 % 5035 1
. 8 A Piston rod EEM 1
9 A Circlip M2z 48 1
10 A Piston assembly EERK 1
11 A Support ring 70x20x3 XA IR 70x20x3 1
12 A Catch 70x60x3 4 A 70x60x3 1
13 A Seal ring FAZEHE 1
14 A Valve cover RE 1
15 A Spring HE 1
16 A Valve plug (IR 1




252198501053 4EF-FEmfEiL (=%&%42BEH) /Short lifting cylinder (three stage full free)

[

Bo00

00w

b

= o

17

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
17 A Catch HhA 1
18 A Oring OR Z 31 BID20x2.4 1
19 A Circlip 22 HE 22 1
20 A Slide valve h=lie 1
21 A Spring2.3x15x48.5 3P EE2.3x15x48.5 1
22 A Cylinder FARYN 1
23 A Spacer BhH 1
24 A Screw M5x5 A< A E 1 SLIZET M5x5 1
25 910100300069 Bolt GB5783-M16x35-8.8 1Z$25783-M16x35-8.8 1
26 910400500010 SpringWasherGB93-16 P EREGBI3-16 1
27 254144510020 Chain wheel base FEECRE 1
28 254144520029 Chain wheel washer FERRE 1
29 940200500009 Chain wheel bearing 785208-00- ¢ d H%C 7% 785208-00-$95xp40x47 1
30 254144520031 Chain wheel bearing EECHH 1
31 910401300020 Circlip GB894.1-40 A M Bl GB8Y4.1-40 2
32 910600600011 Split pin 2X12 FF A £4GB91-2x12 2
33 910900400013 LH1266 chain =X 52GB6074-LH1266 1
34 254143520070 Joint PERIZH2M18x1.5x185.5 1
35 910600600032 Split pin GB91-3.2x40 FF O £4GB91-3.2x40 2
36 255044020158 Nut M18x1.5 BREIEAM18x1.5 2
37 910300400007 Nut M18x1.5 PEFEM18X1.5 2
38 254144520032 Hydro cylinder fixed loop SHIELE E 1
39 910400500006 Spring Washer GB93-8 B E R EGRI3-8 2
40 910300100006 Bolt GB6170-M8-10 1R FFGB6170-M8-10 2
41 254143520071 Joint EimiEsL 2
42 910400500008 SpringWasherGB93-12 HEPBGRI3-12 1
43 910100400009 BoltGB5786-M12x1.25x25-8.8 122 GB5786-M12x1.25x25-8.8 1




252198501054 T MEL(=4k4 & H)/Lifting cylinder(three stage full free)

anaaril|

Zi

A/B

B2
T

3

2

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
254144510044  [Cylinder (L)(H=4000) JHEL (L)(H=4000) 1 H=4000
254144510045  [Cylinder (L)(H=4350) SEEL(L)(H=4350) 1 H=4350
254144510046  [Cylinder (L)(H=4500) 3L (L)(H=4500) 1 H=4500

A 254144510047  [Cylinder (L)(H=4800) JHEL (L)(H=4800) 1 H=4800
254144510048  [Cylinder (L)(H=5000) JHEL(L)(H=5000) 1 H=5000
254144510049  [Cylinder (L)(H=5500) JHEL(L)(H=5500) 1 H=5500
254144510050  [Cylinder (L)(H=6000) JHEL(L)(H=6000) 1 H=6000
254144510051  |[CyRinder (R)(H=4000) JHEL(R)(H=4000) 1 H=4000
254144510052  |CyRinder (R)(H=4350) JHEL(R)(H=4350) 1 H=4350
254144510053  |CyRinder (R)(H=4500) JHEL(R)(H=4500) 1 H=4500

B 254144510054  |CyRinder (R)(H=4800) JHEL(R)(H=4800) 1 H=4800
254144510055  |CyRinder (R)(H=5000) L (R)(H=5000) 1 H=5000
254144510056  |CyRinder (R)(H=5500) JHEL(R)(H=5500) 1 H=5500
254144510057  |CyRinder (R)(H=6000) JREL(R)(H=6000) 1 H=6000

C 254198510003 Seal kits(three stage full free liting (&3 HHEE (= K= BRI ) 2
252044510006 Lifting chainLH1234-95 HEFHHEZRLH1234-95 2 H=4000
251244014003 Lifting chainLH1234-101 HEFHHESRLH1234-101 2 H=4350
252144014003 Lifting chainLH1234-105 HEFH5ESRLH1234-105 2 H=4500

D 251244014004 Lifting chainLH1234-109 HEFHHESRLH1234-109 2 H=4800
251244514005 Lifting chainLH1234-115 HEFHHESRLH1234-115 2 H=5000
252144014002 Lifting chainLH1234-123 HEFHHESRLH1234-123 2 H=5500
252144014006 Lifting chainLH1234-133 HEFHHESRLH1234-133 2 H=6000

1 254144520093 Inner hoop ek aksi 2

2 254144520092 Outer hoop sMafE 2

3 910400500007  [Washer GB93-10 HEREGBI3-10 4

4 910400100007  |washer GB97.1-10-200HV BB GB97.1-10-200HV 4

5 910100300037 BoltM10x30 #%4£ GB5783-M10x30-8.8 4

6 910400100008  |washer GB97.1-12-200HV F B EGB97.1-12-200HV 2

7 910400500008  |Washer GB93-12 HE BB GRI3-12 4

8 910100400009 Bolt GB5786-M12x1.25x25-8.8 B2 GB5786-M12x1.25x25-8.8 2

9 251044020064 Chain bolt HESRIZHEM16x1.5-90 2




252198501054 T MEL(=4k4 & H)/Lifting cylinder(three stage full free)

o

AB

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
10 910100300053 Bolt GB5783-M12x45-8.8 P12 GB5783-M12x45-8.8 2
11 910401300020 Circlip GB894.1-40 A5t 34 ElGB894.1-40 2
12 940200500004  |Chain wheel bearing 780708K1-d9] tE4E Hi7780708K1-D95xD40x21 2
13 254144020068 LH1223T chain LH1223THr =X B& 2
14 910600600019 Split pin 2.5x25 FF O £8GB91-2.5x25 2
15 251044020064 Chain bolt M16x1.5-90 HESRIZHEM16x1.5-90 2
16 910600600030 Split pin 3.2x30 FF O £53.2x30 2
. 17 254144020066 Nut M16x1.5 BRI 4R AM16x1.5 2
S 18 910300200008 Nut M16x1.5 RRM16x1.5 2
| 19 A Piston rod SEEM 1
T 20 A Adjusting bushing 35.5x44xL1 B E35.5x44xL1 1
e ?\31 21 A Circlip MezHE 1
™y 22 A Seal ring 45x35x6 LAEHE 1
i\gg 23 A Piston EE 1
19\ N 24 A Copper bushing \E 1

34 25 A Circlip Mezi4E

ZO\EJ 26 A Buffer ring LIk 1
NG 27 A Dust ring N 1
;g\.‘. g 28 A Seal ring HAZHE 1
24\% TT - 29 A Guide bushing SHE 1
;5\§ Ty 30 A O seal ring ORE HE 1
25’\# %'\30 31 A Guide bushing SmEE 1
Zs\é @ = 32 A O seal ring ORIE 1
b 33 A Bearing 3530 WA #3530 1
34 A Cylinder &L 1




252198501055 lI#%28 R & B 23 (=44 H H)/Side shifter and pipeline installation(three stage full free)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

1 910100300054  |BoltGB5783-M12x80-8.8 #3242 GB5783-M12x80-8.8 1

2 910400500008  |Washer GB93-12 HEHEGRI3-12 1

3 91040020005 Washer GB96.1-12-200HV KB GB96.1-12-200HV 2

@\ﬁ\k&(\ 4 255030520020  |Pulley B 1
~] 4 4 ) 255030520001  |Hydraulic hose assembly10-L2060-|i& & & &\ F(I&)10-L2060-15C-60° 1 H=4000
“\/‘\/ ‘/ ! 255030520002 Hydraulic hose assembly 10-L2310{#& & & & A(1E)10-12310-15C-60° 1 H=4350
255030520003 Hydraulic hose assembly10-L2410-|#& & & & A(1E)10-12410-15C-60° 1 H=4500
5 255030520004 Hydraulic hose assembly 10-L2610{#& & =\ A%(1&)10-L26 10-1SC-60° 1 H=4800
254130520001 Hydraulic hose assembly 10-L2810{& & & = A%(1&)10-.2810-15C-60° 1 H=5000
254130520002  |Hydraulic hose assembly 10-L3110{&EE 2 ( )10-L3110-15C-60° 1 H=5500
254130520003 Hydraulic hose assembly 10-L3510{#& & & =\ A%(1&)10-L3510-1SC-60° 1 H=6000

254130520016  |Bush ¢ 20x ¢ 13x43 %TE¢20x¢13x43 1

255030520022 |Bush ¢ 22x ¢ 13x56 T Ep22xp13x56 1
25413052004 Hydraulic hose assembly10-L1795-|#& & & & A(1)10-L1795-15C-60° 2 H=4000
25413052005 Hydraulic hose assembly10-L1890- & IEE S AY(E)10-L1890-15C-60° 2 H=4350
255030520025 Hydraulic hose assembly10-L1940-|#& & & & 5%(1)10-L1940-15C-60° 2 H=4500
8 254130520006 Hydraulic hose assembly10-L2040-|i& £ & /= A% (1) 10-L2040-1SC-60° 2 H=4800
254130520007 Hydraulic hose assembly10-L2140- &IEE S AY(E)10-12140-15C-60° 2 H=5000
255030520002 Hydraulic hose assembly10-L2310-|#& & & & 5%(1)10-12310-15C-60° 2 H=5500
254130520009 Hydraulic hose assembly10-L2470- &IEE S AY(E)10-12470-15C-60° 2 H=6000

9 255030520021 |Pulley ¢110x27 B H110x27(E£1E) 2

10 254130520014  [Pulley pole BRI 1

11 255030520018 Hydraulic steel pipe welding BENERS 1

12 910400100006 Washer GB97.1-16-200HV I EGB97.1-8-200HV 3

13 910400100006  |Washer GB93-8 HENEGBI3-8 5

14 910100300022  |Bolt GB5783-M8x20-8.8 ﬂ?ﬁGBS783 M8x20-8.8 3

15 252130520004 Hydraulic hose assembly 10-L1120 &IEE S AY(E)10-L1120-15C-60° 2

16 254130510001 Sidesway steel pipe M NE 1

17 910200200059  |Screw GB70.1-M8x35-8.8 #2£7GB70.1-M8x30-8.8 2

18 255029020024  [Joint 8-M16x1.5-60° 1 3L(B{EE)8-2xM16x1.5-60° 2

19 910800100001  |Oring 9.5x1.8 O FE-N9.5x1.8 4




252198501055 lI#%28 R & B 23 (=44 H H)/Side shifter and pipeline installation(three stage full free)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
20 254142520001 Hydraulic hose assembly (90°)10-L]#& & & = A%(90°)10-L300-15C-60°-0° 2 &% /optional
21 255042510004  [Side shiifter assembly(LH) 3% 28 2Rk (LH) 1 ¥E3% /optional
21 255042510001  [Side shiifter assembly(LD) %% 28 2 Ak(LD) 1 ¥E3% /optional
21 255042510002  |Side shiifter assembly(CASCADE) |28 5% (R H# +4%) 1 &% /optional
22 910200200062  |ScrewGB5783-M8x45-8.8 24T GB70.1-M8x45-8.8 2
23 255028520035 Pipe press fixedly piank ERLER 2
24 255028520034 Rubber pipe lump IR E B E B~ 2




252198501056 XXt inE (=24 5 i1)/DOUBLE ADDITIONAL TUBE(three stage full free)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 254130520016 Bush ©20x®13x43 HED20xD13x43 1
' 2 255030520020 Pulley ®120x42 BEO120%42(FKE) 1
3 910400200005  [Washer GB96.1-12-200HV X #[EGB96.1-12-200HV 3
4 910400500008  [WasherGB93-12 HEHEGBI3-12 3
5 910100100048 Bolt GB5782-M12x50-8.8 1212 GB5782-M12x50-8.8 3
255030520001 Hydraulic hose assembly 10-L2060/#& £ & /= A% (1) 10-L2060-1SC-60° 2 H=4000
255030520002 Hydraulic hose assembly 10-L2310{#& £ & =\ A%(1&)10-L2310-1SC-60° 2 H=4350
255030520003 Hydraulic hose assembly 10-L2410{#& & & & A(1E)10-12410-15C-60° 2 H=4500
6 255030520004 Hydraulic hose assembly 10-L2610{#& & =\ A%(1&)10-L26 10-1SC-60° 2 H=4800
254130520001 Hydraulic hose assembly 10-L2810{#& £ & =\ A%(1&)10-L2810-1SC-60° 2 H=5000
254130520002 Hydraulic hose assembly 10-L3110{#& & =\ A%(1&)10-L3110-1SC-60° 2 H=5500
254130520003 Hydraulic hose assembly 10-L3510{#& & & =\ A%(1&)10-L3510-1SC-60° 2 H=6000
7 255030520018 Hydraulic steel pipe welding 1 BENEESL 1
8 252130520004  |Hydraulic hose assembly 10-L1120{i& % & &\ F(I&)10-L1120-15C-60° 2
9 910400100006  [Washer GB97.1-8-200HV 3 BB GB97.1-8-200HV 8
10 910400500006  |WasherGB93-8 HEHEGBI3-8 8
11 910100300022 Bolt GB5783-M8x20-8.8 1242 GB5783-M8x20-8.8 8
12 255030520019 Hydraulic steel pipe welding 2 BENERES2 1
255028520015 Hydraulic hose assembly 10-L1770{#& & & & A(1)10-L1770-15C-60° 2 H=4000
254130520005 Hydraulic hose assembly 10-L1890 & IEE S AY(E)10-L1890-15C-60° 2 H=4350
255030520025 Hydraulic hose assembly 10-L1940{& & & = 5(1E)10-L1940-15C-60° 2 H=4500
13 254130520006 Hydraulic hose assembly 10-L2040{i& £ & /= A% (1&)10-L2040-1SC-60° 2 H=4800
254130520007 Hydraulic hose assembly 10-L2140 &IEE S AY(E)10-12140-15C-60° 2 H=5000
255030520002 Hydraulic hose assembly 10-L2310{/&E&E &A% ( & ) 10-12310-1SC-60° 2 H=5500
254130520009 Hydraulic hose assembly 10-L2470{#& & & & 5(1&)10-L2470-15C-60° 2 H=6000
14 255030520021 Pulley ®110x27 BEO110x27(£1E) 4
15 254130520014  [Pulley pole BRI 2
16 255030520022 Bush®20xd13x56 HED20xD13x56 1
17 910100100058 Bolt GB5782-M12x100-8.8 #%+2£GB5782-M12x100-8.8 1
18 910400200005  |Washer GB96.1-12-200HV KB GBY6.1-12-200HV 2
19 910100100056 Bolt GB5782-M12x90-8.8 1242 GB5782-M12x90-8.8 1




252198501056 XXt inE (=24 5 i1)/DOUBLE ADDITIONAL TUBE(three stage full free)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

255028520015 Hydraulic hose assembly 10-L1770{:%& /% & 5 % (1&)10-L1770-15C-60° 2 H=4000

' 254130520005 Hydraulic hose assembly 10-L1890{:%& & & 5 4% (1&)10-L1890-15C-60° 2 H=4350

255030520025 Hydraulic hose assembly 10-L1940{:%& & & 5 5% (1&)10-L1940-15C-60° 2 H=4500

20 254130520006 Hydraulic hose assembly 10-L2040{:%& = & 5 % (1&)10-L2040-15C-60° 2 H=4800

254130520007 Hydraulic hose assembly 10-L2140{#& £ & =\ A%(1&)10-L2140-1SC-60° 2 H=5000

255030520002 Hydraulic hose assembly 10-L2310{/&EE 26 ( & ) 10-L2310-1SC-60° 2 H=5500

254130520009 Hydraulic hose assembly 10-L2470{#& & & & A(1E)10-L2470-15C-60° 2 H=6000
21 255029020024  |Joint 8-2XM16x1.5-60° H#SL(BIEE)8-2xM16x1.5-60° 4
22 255031020006 Hydraulic steel pipe welding 5&1_%7%‘547:\ 1
23 252131020002 Hydraulic hose assembly 10-L1200{#& £ & =\ A%(1&)10-L1200-1SC-60° 2
255028510022 Excessive pipe welding SEWNE 1

255030520003 Hydraulic hose assembly 10-L2410{#& & & & A(1E)10-12410-15C-60° 2 H=4000

254128520052 Hydraulic hose assembly 10-L2650{#& £ & /= A% (1) 10-L2650-1SC-60° 2 H=4350

24 254131020006 Hydraulic hose assembly 10-L2750{:%& = & 5 4% (1&)10-L2750-15C-60° 2 H=4500

254131020007 Hydraulic hose assembly 10-L2950{ & & & = A%(1&)10-L2950-15C-60° 2 H=4800

254128520037 Hydraulic hose assembly 10-L3150{#& £ & =\ A% (1) 10-L3150-1SC-60° 2 H=5000

254131020009 Hydraulic hose assembly 10-L3450 & IEE S AY(E)10-L3450-15C-60° 2 H=5500

25 254131020010 Hydraulic hose assembly 10-L3850 & IEE S AY(E)10-L3850-15C-60° 2 H=6000
26 255031020004  |Axle ©20x70 B HID20x70 1
27 255031020007 Pulley ®90x22 :ﬂ$e®90x22($$§) 2
28 254131010002 Pulley support welded 1 BRIRESL 1




252198501057 HEERSi/Electric system

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 920200300004  [Micro switch RZ-15GQ22-B3 M FFRRZ-15GQ22-B3 1
2 920201000002  [Pedal Switch(JK231) RIEEFF R 0K231 1
3 920200800020  |Warped plate switch yb-nuoli-003  |F#RFFRYB-nuoli-003 1
4 921900100004 USB HHREIDC24VEESY 1 Opiton
5 920500100001  [Horn 125-DC24V B[W\125-DC24V 1
6 920200200031  [Key switch HEEAR 1
7 920200800013  |Combination switch JK361B-1003 |4H& FF4RIK361B-1003 1
8 920200300004  [Micro switch RZ-15GQ22-B3 Mz FFRRZ-156Q22-B3 3
921100100063 Instrument 3401T-12-96V X 5%3401T-12-96V 1 Curtis 4t
9 921100100093 Instrument D28C-CC {Xz&D28c-CC 1 ACMFR 4T
921100100045 Instrument IDD-E-35CD17B {%ZRIDD-E-35CD178 1 InmotionZR 47
10 920200100020  |Emergency stop switch LAY39-01M| & & FF X LAY39-01MJ-RC 1
11 921700100026  [Accelerator JCTA-1801E H03E 28)CTA-1801E 1
252133010014  |Electronic control components(Curt| 5848 #(Curtis-4P20Q-2) 1 Curtis& 2%
12 252133010102  |Electronic control components(ACM BB £H(ACMFR 4-4P20Q) 1 ACMZR 4t
252133010008 Electronic control components(Inmd FE 28 #(Inmotion-4P20Q-2) 1 Inmotion& £t
13 252133010004 Power bus(20Q) SERZER(20Q) 1
14 272333510017  |The converter is DC48V to 24V 1% 41 ZZWDC300NI 1
15 922000100004  [Lamp PDL-LXJD-01Y KTPDL-LXJD-01Y 1
16 922000100003  [Lamp PDL-LXHW-2 KTPDL-LXHW-2 2
17 922000100001  [Lamp PDL-LXZM-1 KTPDL-LXZM-1 2
18 922000100002  [Lamp PDL-LXXD-1 KTPDL-LXXD-1 2
252133010016  |Body wire harness (Curtis-4P20Q-2| %5 £ R (Curtis-4P20Q-2) 1 Curtis& 2%
19 252133010103  [Body wire harness (ACM-4P20Q) |F B4R (ACMFR 4i-4P20Q) 1 ACMZR ST
252133010009 Body wire harness (Inmotion-4P20q % & £ (Inmotion-4P20Q-2) 1 Inmotion%& 41




252198501058 LI {F(CURTIS) /Electronic control element (CURTIS)

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
1 920700100005  |Contactor DC48C-SW200-262 HEfh g 1
2 921400100043 Controller 1232SE-5321 %2 ) 25 1232SE-5321 1 25| /traction
3 920500100002  |Buzzer DJB-24B B\ 8% 1383 DIB-24B 1
4 251233020001  |Electrical box = ad=ske 1
5 921400100043  |Controller 1232SE-5321 2 8512325E-5321 1 % /pump
6 920100100014  |Fuse 500A R 22500A 1
7 920100100013  |Fuse 350A(plastic) 1R 22350A(28 ) 1
8 921400100145  |Controller ACM48C350 2| 22ACMA48C350 1 &5 /traction
9 920100100010  [Fuse 250A(ceramic) 1R 22250A(F8 &) 1
10 921400100145  [Controller ACM48C350 724 22 ACM48C350 1 % /pump
11 921400100069  [Controller ACS48S-350C-35P 241 28 ACS485-350C-35P 1 &5 /traction
12 920100400008 Fuse box BX2081X R EBX2081X 1
13 920800100002  |Relay DC24V-HFV4 4REBEZDC24V-HFV4 1
14 922000100005  [Light SG252-24V $TSG252-24V 1
15 921400100070  |Controller ACS48S-350C-23P 2| 22ACS485-350C-23P 1 % /pump




252198501059 4R HEVh R MIELE/Lithium Cell

FE/No #RI8/SN Name &% #HE/an| FiE/Remark

252137010002  |Traction battery 48v-4Pzs460H (bolt| & 558 148V-4PzS460H(#%) 1

1 252137010006  |[Traction battery 48v-4Pzs400(bolt) | 2515 148V-4P2S400(4F) 1
252137010010  |Traction battery 48v-4Pzs360(bolt) |25 |E25t148V-4P2S360(4#3) 1
252198537003 Battery cell 48v-4Pzs460H(weld) |FEE81848V-4P2S460HAN 24

2 252198537007 Battery cell 48v-4Pzs400(weld) BB St 88 (£ 48V-4P25400Ah 24
252198537011  |Battery cell 48v-4Pzs360(weld) BB B8 {5 48V-4P2S360Ah 24
252137012115 Lithium battery48V-210Ah £2EB7148V-210Ah 1 3EE
252137012114 Lithium battery48V-315Ah fReB748V-315Ah 1
252137012112 Lithium battery48V-200Ah R E3148V-200Ah 1 SER
252137012111 Lithium battery48V-300Ah £2E87148V-300Ah 1

3 252137012116 Lithium battery48V-400Ah £2E87148V-400Ah 1
252137012117 Lithium battery48V-554Ah e 748V-554Ah 1
252137012109 Lithium battery48V-200Ah(Heating) f2E25t148V-200Ah(F5 I17#%) 1
252137012108 Lithium battery48V-300Ah(Heating) f2E25148V-300Ah(F5 I174) 1
252137012107 Lithium battery48V-400Ah(Heating) f2E25t148V-400Ah(F5 I174) 1
921000200273 Charger DF48V55A(CHINESE) FEE2 23 DF48VSSA(TE & = 1H380V) 1 HE/ERN
921000200068 Charger SN48V55A(342V-418V) | FEEERRSN48V55A(TE 5 =4H400V) 1 B/ E 5t
921000200565 Charger SN48V55A(3P 220V) FEEBERSN4A8V55A(SE T =FH220v) 1 mE/ER
921000200072 Charger SN48V55A(3P 480V) I EBERSN4A8VS5A(SE T = FH480V) 1 e
252136512101 Li-ion Charger 48v70A(3P 380V) [fBEEFtEE2548V70A-REMA(TL =483 1 200-210Ah/EA
252136512102 Li-ion Charger 48v100A(3P 380V) |$EE875E22348V100A-REMA(IIh =48 1 300-315Ah/EN
252136512107 Li-ion Charger 48v200A(3P 380V) |fBEEFtEE2548V200A-REMA(IIH =48] 1 400Ah/EA

4 252136512112 Li-ion Charger 48v100A(3P 400V) [fBEE75EE2548VI00A-REMA(TIZE=48| 1 200Ah/[E 5}
254336512117 Li-ion Charger 48v150A(3P 400V) [fBEE75EE2548V1S0A-REMA(TIZE=48| 1 300Ah/E 4t
255136512107 Li-ion Charger 48v200A(3P 400V) [fBERF5EE2548V200A-REMA(TIZE=48| 1 400Ah/E 5+
252136512114 Li-ion Charger 48v100A(3P 240V) [fBEEF5EEB2548VI00A-REMA(RRX =4 1 200Ah/ZE =
254336512119 Li-ion Charger 48v150A(3P 240V) [fBEEFtEE2548VIS0A-REMA(RR=H| 1 300Ah/3E =
255136512109 Li-ion Charger 48v200A(3P 240V) [fBEEFTEB2548V200A-REMA(RERX =4 1 400Ah/3£ =
252136512115 Li-ion Charger 48v100A(3P 480V) [fEEEFTEEB2548VI00A-REMA(RR=H| 1 200Ah/ZE =
254336512120 Li-ion Charger 48v150A(3P 480V) [fBEEFtER2R48VIS0A-REMA(RR=H| 1 300Ah/3E =
255136512110 Li-ion Charger 48v200A(3P 480V) |fEEB7tEB2348V200A-REMA(ERX =4[ 1 400Ah/ER




252198501059 4R HEVh R MIELE/Lithium Cell

FE/No #RI8/SN Name &% #HE/an| FiE/Remark
5 920400100021 ERHFREMA95043-39 Connectors REMA95043-39 1
6 920400100022 EfRHREMA95016-32 Connectors REMA95016-32 1
7 910200200046 1%2£]GB70.1-M6x60-8.8 Screw GB70.1 M6x60-8.8 1
8 910400100005 ERBEGB97.1-6-200HV Washer GB97.1-6-200HV 1
9 910400500005 HEHEGB93-6 Spring washer GB93-6 1




